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GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

EUT Name: | Mobile Phone
EUT Model: | Astro 5P

GSM Voice, GPRS/EDGE Data,

Operation modes: | WCDMA( R99 (Voice+Data), HSDPA/HSUPA/HSPA+)
FDD-LTE

GSM 850: 824-849 MHz(TX); 869-894 MHz(RX)

PCS 1900: 1850-1910 MHz(TX); 1930-1990 MHz(RX)
WCDMA Band 2: 1850-1910 MHz(TX); 1930-1990 MHz(RX)
WCDMA Band 5: 824-849 MHz(TX); 869-894 MHz(RX)
LTE Band 2:1850-1910 MHz(TX), 1930-1990 MHz(RX)
LTE Band 4:1710-1755 MHz(TX), 2110-2155 MHz(RX)
LTE Band 5:824-849 MHz(TX), 869-894 MHz(RX)

LTE Band 7:2500-2570 MHz(TX), 2620-2690 MHz(RX)
GSM 850 :32.0dBm; PCS 1900: 29.5 dBm

WCDMA Band 2: 22.49 dBm;

WCDMA Band 5:22.09 dBm

LTE band 2: 21.78 dBm, LTE band 4: 21.49 dBm

LTE band 5: 21.97 dBm, LTE Band 7: 22.00 dBm

Modulation Type: | GMSK, 8PSK, BPSK, QPSK, 16QAM

Operation Frequency:

Maximum Output Power:
(Conducted)

Model: | Astro 5P
e Input: | 100-240Vac 50/60Hz 0.5A
Output: | 5.0Vdc
Rated Input Voltage: | 3.8Vdc from battery or 5Vdc from Adapter
Serial Number: | RDG191108018-RF-S1
EUT Received Date: | 2019.11.8
EUT Status: | Good
Objective

This report is prepared on behalf of MAXWEST COMMUNICATION LIMITED in accordance with: Part
2-Subpart J, Part 22-Subpart H, Part 24-Subpart E, Part 270f the Federal Communications Commission’s
rules.

The objective is to determine compliance with FCC Rules for output power, modulation characteristic,
occupied bandwidth, spurious emissions at antenna terminal, spurious radiated emission, frequency stability
and band edge.

Related Submittal(s)/Grant(s)
FCC Part 15B JBP submissions with FCC ID: 2ASP8ASTROS5P

FCC Part 15C DSS submissions with FCC ID: 2ASPSASTRO5P
FCC Part 15C DTS submissions with FCC ID: 2ASP8ASTROS5P
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Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2, Sub-part J as well as the following parts:

Part 22 Subpart H - Public Mobile Services

Part 24 Subpart E - Personal Communication Services

Part 27 — Miscellaneous wireless communications services

Applicable Standards: TIA/EIA 603-D-2010.

All radiated and conducted emissions measurements were performed at Bay Area Compliance Laboratories

Corp.(Dongguan).

Measurement Uncertainty

Parameter Measurement Uncertainty
Occupied Channel Bandwidth +5 %
RF output power, conducted +0.61dB
Unwanted Emissions, radiated 3?2432; éggzsszgs d(ligB
Unwanted Emissions, conducted +1.5 dB
Temperature +1°C
Humidity +5%
DC and low frequency voltages +0.4%
Duty Cycle 1%

Note: Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the
uncertainty. The extended uncertainty given in this report is obtained by combining the standard uncertainty times the
coverage factor K with the 95% confidence interval.

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Dongguan) to collect test data is located on
the No.69 Pulongcun, Puxinhu Industry Area, Tangxia, Dongguan, Guangdong, China.

The lab has been recognized as the FCC accredited lab under the KDB 974614 D01 and is listed in the FCC
Public Access Link (PAL) database, FCC Registration No. : 897218, the FCC Designation No. : CN1220.

The lab has been recognized by Innovation, Science and Economic Development Canada to test to Canadian
radio equipment requirements, the CAB identifier: CN0022.
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Declarations

BACL is not responsible for the authenticity of any test data provided by the applicant. Data included from
the applicant that may affect test results are marked with a triangle symbol “A” . Customer model name,
addresses, names, trademarks etc. are not considered data.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

This report cannot be reproduced except in full, without prior written approval of the Company.

This report is valid only with a valid digital signature. The digital signature may be available only under the
Adobe software above version 7.0.

This report must not be used by the customer to claim product certification, approval, or endorsement by
A2LA, or any agency of the U.S. Government.

This report may contain data that are not covered by the accreditation scope and shall be marked with an
asterisk “¥”.
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Report No.: RDG191108018-00C

SYSTEM TEST CONFIGURATION

Justification

The EUT was configured for testing according to TIA/EIA-603-D 2010.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
R&S Universial Radio Communication Tester CMU200 106 891
R&S Wideband Radio Communication Tester CMW500 147473
Un-Known ANTENNA Un-Known Un-Known
Configuration of Test Setup

F_____________________I

i CMU200 i

! CMW500 i Antenna

EUT
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Report No.: RDG191108018-00C

Block Diagram of Test Setup

! I
: !
: CMU200/CMW500 |
' |
EUT Antenna

Non-Conductive Table

150 cm above Ground Plane

< | 1.5 Meter f >

PPN 0’ f——>

Page 8 of 158




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

SUMMARY OF TEST RESULTS

Rules Description of Test Result

FCC§1.1310, §2.1093 RF Exposure Compliance

FCC§2.1046:§ 22.913 (a);
§ 24.232 (c);§27.50

FCC§ 2.1047 Modulation Characteristics Not Applicable
FCC§ 2.1049; § 22.905

RF Output Power Compliance

§22.017: § 24.238: §27.53 Occupied Bandwidth Compliance
FCC§ 2.1051,
§22.917 (a); § 24.238 (a); Spurious Emissions at Antenna Terminal Compliance
§27.53;
FCC§ 2.1053
§22.917 (a); § 24.238 (a); Field Strength of Spurious Radiation Compliance
§27.53
FECs 2(221')9; 1{;2(72‘.)5’3% 24238 Out of band emission, Band Edge Compliance
FCC§ 2.1055 Frequency stability vs. temperature Compliance
§ 22.355; § 24.235; §27.54 Frequency stability vs. voltage

Page 9 of 158




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

FCC §1.1310 & §2.1093- RF EXPOSURE

Applicable Standard
FCC§1.1310 and §2.1093.

Test Result

Compliance, please refer to the SAR report: RDG191108018-20.
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FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E there is no specific requirement for digital modulation,
therefore modulation characteristic is not presented.
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FCC § 2.1046, § 22.913 (a) & § 24.232 (¢) & § 27.50- RF OUTPUT POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and the
equipment must employ a means for limiting power to the minimum necessary for successful
communications.

According to §24.232 (d) Power measurements for transmissions by stations authorized under this section
may be made either in accordance with a Commission-approved average power technique or in compliance
with paragraph (e) of this section. In both instances, equipment employed must be authorized in accordance
with the provisions of §24.51. In measuring transmissions in this band using an average power technique, the
peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

According to §27.50

(b)(10) Portable stations (hand-held devices) transmitting in the 746-757 MHz, 776-788 MHz, and 805-806
MHz bands are limited to 3 watts ERP.

(c) (10) Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-746 MHz band, and
fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

(d), (4) Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz band and mobile
and portable stations operating in the 1695-1710 MHz and 1755-1780 MHz bands are limited to 1 watt EIRP.
Fixed stations operating in the 1710-1755 MHz band are limited to a maximum antenna height of 10 meters
above ground. Mobile and portable stations operating in these bands must employ a means for limiting
power to the minimum necessary for successful communications.

(h),(2) Mobile stations are limited to 2.0 watts EIRP. All user stations are limited to 2.0 watts transmitter
output power.
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Test Procedure
GSM/GPRS/EGPRS

Function: Menu select > GSM Mobile Station > GSM 850/1900
Press Connection control to choose the different menus
Press RESET > choose all the reset all settings
Connection Press Signal Off to turn off the signal and change settings
Network Support > GSM + GPRS or GSM + EGSM
Main Service > Packet Data
Service selection > Test Mode A — Auto Slot Config. off
MS Signal Press Slot Config Bottom on the right twice to select and change the number of time slots
and power setting

> Slot configuration > Uplink/Gamma

>33 dBm for GPRS 850

> 30 dBm for GPRS 1900

> 27 dBm for EGPRS 850

> 26 dBm for EGPRS 1900

BS Signal Enter the same channel number for TCH channel (test channel) and BCCH channel
Frequency Offset> + 0 Hz

Mode > BCCH and TCH

BCCH Level > -85 dBm (May need to adjust if link is not stable)

BCCH Channel > choose desire test channel [Enter the same channel number for TCH channel (test
channel) and BCCH channel]

Channel Type > Off

PO > 4 dB

Slot Config > Unchanged (if already set under MS signal)

TCH > choose desired test channel

Hopping > Off

Main Timeslot > 3

Network Coding Scheme >  CS4 (GPRS) and MCS5 (EGPRS)

Bit Stream > 2E9-1 PSR Bit Stream

AF/RF Enter appropriate offsets for Ext. Att. Output and Ext. Att. Input

Connection Press Signal on to turn on the signal and change settings

WCDMA-Release 99

The following tests were conducted according to the test requirements outlines in section 5.2 of the 3GPP
TS34.121-1 specification. The EUT has a nominal maximum output power of 24dBm (+1.7/-3.7).

Loopback Mode Test Mode 1
WCDMA Rel99CRMC l 12.2kbps RMC
General Settings Power Contro .
£ Algorithm Algorithm?2
e/ pd 8/15
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

WCDMA HSDPA

The following tests were conducted according to the test requirements outlines in section 5.2 of the 3GPP
TS34.121-1 specification.

Mode HSDPA | HSDPA HSDPA HSDPA
Subset 1 2 3 4
Loopback Mode Test Mode 1
Rel99 RMC 12.2kbps RMC
HSDPA FRC H-Setl
Power Control Algorithm Algorithm2
“é(e:rll)eﬁ? Be 215 1215 15/15 15/15
Settings pd 15/15 15/15 8/15 4/15
Bd (SF) 64
Be/ Bd 2/15 12/15 15/8 15/4
Bhs 4/15 24/15 30/15 30/15
MPR(dB) 0 0 0.5 0.5
DACK 8
DNAK 8
HSDPA beaQl — 8
Shecific Ack-Nack repetition 3
Settings factor
CQI Feedback 4ms
CQI Repetition Factor 2
Ahs=phs/ fc 30/15
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WCDMA HSUPA

The following tests were conducted according to the test requirements outlines in section 5.2 of the 3GPP
TS34.121-1 specification.

Mode HSUPA HSUPA HSUPA HSUPA HSUPA
Subset 1 2 3 4 5
Loopback Mode Test Mode 1
Rel99 RMC 12.2kbps RMC
HSDPA FRC H-Setl
HSUPA Test HSUPA Loopback
WCDMA P",:Vfggﬁ;’;g‘ﬂ Algorithm?
General Be 11/15 6/15 15/15 215 15/15
Settings Bd 15/15 15/15 9/15 15/15 0
Bec 209/225 12/15 30/15 2/15 5/15
Bc/ Bd 11/15 6/15 15/9 215 ;
Bhs 22/15 12/15 30/15 4/15 5/15
CM(dB) 1.0 3.0 2.0 3.0 1.0
MPR(dB) 0 2 1 2 0
DACK 8
DNAK 8
HSDPA DCQL__ 8
. Ack-Nack repetition
Specific £ 3
Settings actor
CQI Feedback 4ms
CQI Repetition Factor 2
Ahs=phs/ c 30/15
DE-DPCCH 6 8 8 5 7
DHARQ 0 0 0 0 0
AG Index 20 12 15 17 21
ETFCI 75 67 92 71 81
Associated Max UL
Data Rate kbps 242.1 174.9 482.8 205.8 308.9
E-TFCI 11 E E-TFCI E-TFCI 11 E
E-TFCI PO 4 11 E-TFCI PO 4
HSU-PA E-TFCI 67 E-TFCI E-TFCI 67
Specific E-TFCI PO 18 PO4 E-TFCI PO 18
Settings E-TFCI 71 E-TFCI E-TFCI 71
Reference E_FCls E-TFCI PO23 92 E-TFCI PO23
E-TFCI 75 E-TFCI E-TFCI 75
E-TFCI PO26 PO 18 E-TFCI PO26
E-TFCI 81 E-TFCI 81
E-TFCI PO 27 E-TFCI PO 27
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Report No.: RDG191108018-00C

HSPA+
The following tests were conducted according to the test requirements in Table C.11.1.4 of 3GPP TS 34.121-
1

Sub- Bs Ba Pus Beo Bed Bea CM MPR AG |E-TFCI| E-TFCI

test | (Note3) (Notet) (2xSF2) (2xSF4) (dB) (dB) | Index |(Note 5)| (boost)

{Note 4} {Note 4) (Note 2) | (Note 2} | (Note 4)
1 1 0 30/115 | 30/15 Pesl: 3015 Bead: 24/15 35 25 14 105 105
Beg2: 30115 Bead: 24/15

Note 1:  Aaci, Auack and Acg = 30115 with 3, =30115* /3.

Note 2: CM = 3.5 and the MPR is based on the relative CM difference, MPR = MAX(CM-1,0).

Note 3:  DPDCH is not configured, therefore the B, is set to 1 and s = 0 by default.

Note 4: (g can not be set directly; it is set by Absolute Grant Value.

Note 5. All the sub-tests require the UE to transmit 25F2+25F4 16QAM EDCH and they apply for UE using E-
DPDCH category 7. E-DCH TTl is set to 2ms TTl and E-DCH table index = 2. To support these E-DCH
configurations DPDCH is not allocated. The UE is signalled to use the extrapolation algorithm.

DC-HSDPA

The following tests were conducted according to the test requirements in Table C.8.1.12 of 3GPP TS 34.121-

1

Table C.8.1.12: Fixed Reference Channel H-Set 12

Parameter Unit Value
Nominal Avg. Inf. Bit Rate kbps 60
Inter-TTI Distance TTl's 1
Number of HARQ Processes Proces 6
ses
Information Bit Payload ( Ny ) Bits 120
Number Code Blocks Blocks 1
Binary Channel Bits Per TTI Bits 960
Total Available SML's in UE SML's 19200
Number of SML's per HARQ Proc. SML's 3200
Coding Rate 015
Number of Physical Channel Codes Codes 1
Maodulation QPSK
Note 1:  The RMC is intended to be used for DC-HSDPA
mode and bath cells shall transmit with identical
parameters as listed in the table.
Note 2. Maximum number of transmission is limited to 1, i.e.,
retransmission is not allowed. The redundancy and
constellation version 0 shall be used.
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Report No.: RDG191108018-00C

LTE (FDD):

The following tests were conducted according to the test requirements in 3GPP TS36.101

The following tests were conducted according to the test requirements outlined in section 6.2 of the 3GPP

TS36.101 specification.

UE Power Class: 3 (23 + ZdBm ). The allowed Maximum Power Reduction (MPR) for the maximum cutput powsr
due to higher order modulation and transmit bangwidth configuration (rescurce blocks) is specified in Table §.2.3-1

of the 3GPP TS36.101.

Table §.2.3-1: Maximum Power Reduction (MPR} for Power Class 3

Maodulation Channel bandwidth / Tranomisaion bandwidth (RB) MPR {dB}
14 3.0 5 10 15 20
MHz MHz MHz MHz MHz MHz
OFSK =5 =4 =B =12 =16 =18 =1
16 AM 55 54 58 512 516 %18 51
15 Cam =5 =4 =8 =12 =16 =18 =2

The allowed A-MPR values specified below in Table 6.2.4.-1 of 3GPP TS35.101 are in addition to the allowed MPR
requirements. All the measurements below were performed with A-MPR disabled, by using Metwork Signaling

Value of *NS_D1".
Table §.2.4-1; Additional M: 1 Power Red {A-MPR}
Matwark Requirements E-UTRA Band Chanrel Regaurces A-MPR [dB)
Slgnalling | (sub-clausel bandwigth | Blocks [(Nash
wvalue {MHz)
. 14,3, 5 10, .

ME_01 GE211 Toble 551 15 20 Table 561 A

k] =h =1

E =6 F3]

24,10, F, 25

ME_03 BE22 a5 a6 [ =6 =1

15 =8 £1

20 =10 51

[ EX] 51
ME_04 Ga222 41

10, 15, 20 Ses Table 6.2.4-4
ME_05 GEIIT 1 10,1520 =50 =1
ME_06 66223 12,13, 14,17 14,3 510 Tabde 561 na
[T FFE]
ME_0F 13 10 Tabla G2.4-2 | Toble 6.2.4-2
LR
MNE_08 N B 19 10, 15 = dd =3
= 4 =1
ME_08 GEIIA 3| 10,15 =E5 ¥
ME_10 0 15, 20 Table 24-3 | Table 62 43
ME_11 66231 ol 14,3 5 10 | Table624-5 | Tabk 5.2.4-5
ME_ a2
Nato 1 o0 ko tha lowar block of Band L0 [ e in the P000-2010 MHx !

Radiated method:
ANSI/TIA-603-D section 2.2.17
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

Test Equipment List and Details

. L. Serial Calibration Calibration
Manufacturer Description Model Number Date Due Date
R&S EMI Test Receiver ESR3 102453 2019-06-26 2020-06-26
Sunol Sciences Antenna JB3 A060611-1 2017-11-10 2020-11-10
EMCO Adjustable Dipole 3121C 9109-753 N/A N/A
Antenna
Unknown Coaxial Cable C-NJNIJ-50 C-0400-01 2019-09-05 2020-09-05
Unknown Coaxial Cable C-NJNIJ-50 C-0075-01 2019-09-05 2020-09-05
Unknown Coaxial Cable C-NJNIJ-50 C-1400-01 2019-05-06 2020-05-06
Unknown Coaxial Cable C-NJNIJ-50 C-0200-02 2019-09-05 2020-09-05
Agilent Signal Generator E8247C MY43321350 2018-12-10 2019-12-10
Agilent Spectrum Analyzer E4440A SG43360054 2019-05-09 2020-05-09
TDK RF Horn Antenna HRN-0118 130 084 2018-10-12 2021-10-12
ETS-Lindgren Horn Antenna 3115 000 527 35 2018-10-12 2021-10-12
Unknown Coaxial Cable C-SJSJ-50 C-0800-01 2019-09-05 2020-09-05
Unknown Coaxial Cable C-NJNJ-50 C-0200-02 2019-09-05 2020-09-05
. . BSF2500-
Sinoscite Band-stop filter 2750MS-1439-001 1437001 2019-06-16 2020-06-16
Universal Radio
R&S Communication CMU200 106 891 2018-12-14 2019-12-14
Tester
Wideband Radio
R&S Communication CMW500 147473 2019-08-03 2020-08-03
Tester
Unknown Coaxial Cable C-SJ00-0010 C0010/03 Each time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Test Ttems: Radiation Radiation Conducted
Below 1GHz Above 1GHz Output Power
Temperature: 25.7°C 25.9°C 26.5 °C
Relative Humidity: 43% 43 % 46 %
ATM Pressure: 100.2 kPa 101.2 kPa 101.2kPa
Tester: Neil Liao Tyler Pan Chris Mo
Test Date: | 2019-11-20 2019-11-16 2019-11-14

Test Result: Compliance
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

Conducted Output Power

Cellular Band & PCS Band

Conducted Peak Output Power (dBm)
Band Channel GPRS | GPRS | GPRS | GPRS | EGPRS | EGPRS | EGPRS | EGPRS
No. GSM 1TX | 2TX 3TX | 4TX 1TX 2TX 3TX 4 TX
Slot Slots Slots Slots Slot Slots Slots Slots
128 31.9 31.81 29.79 28.09 | 26.04 24.45 24.11 22.53 20.24
Cellular 190 31.9 31.89 | 29.97 28.23 | 26.15 24.78 24.49 22.93 20.49
251 32.0 31.95 | 30.06 28.29 | 26.22 24.73 24.43 22.86 20.42
512 29.4 29.50 | 27.14 25.75 | 23.67 25.43 25.56 24.71 23.60
PCS 661 29.1 29.24 | 26.72 25.25 | 23.29 26.02 26.45 25.24 23.27
810 29.1 29.14 | 26.21 2478 | 2291 25.67 25.78 24.86 22.81
WCDMA Band 2
AGPP Low Channel Middle Channel High Channel
Mode Sub Test | Ave- Power PAR Ave. Power PAR Ave. Power PAR
(dBm) (dB) (dBm) (dB) (dBm) (dB)
Rel 99 1 22.44 3.00 22.49 3.04 22.49 2.92
1 22.01 3.28 22.07 4.00 22.18 4.20
2 21.99 3.24 22.01 4.04 22.07 4.18
HSDPA 3 21.91 3.28 21.94 4.02 21.97 4.16
4 21.84 3.32 21.86 4.00 21.85 4.18
1 21.59 4.12 21.73 3.72 22.18 4.04
2 21.41 4.14 21.67 3.70 21.95 4.08
HSUPA 3 21.36 4.16 21.59 3.76 21.73 4.01
4 21.34 4.12 21.48 3.72 21.64 4.08
5 21.31 4.10 21.42 3.74 21.53 4.04
1 21.28 4.08 21.40 3.72 21.52 4.00
2 21.29 4.10 21.36 3.72 21.50 3.96
DC-HSDPA 3 21.26 4.08 21.34 3.68 21.48 3.94
4 21.25 4.06 21.32 3.64 21.46 3.92
HSPA+
(16QAM) 1 21.23 4.04 21.30 3.60 21.42 3.90
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

WCDMA Band 5
AGPP Low Channel Middle Channel High Channel
Mode Sub Test | Ave- Power PAR Ave. Power PAR Ave. Power PAR
(dBm) (dB) (dBm) (dB) (dBm) (dB)
Rel 99 1 22.04 3.12 22.03 3.16 22.09 3.12
1 21.25 3.64 21.39 3.60 21.22 3.52
2 21.23 3.68 21.34 3.54 21.17 3.56
HSDPA 3 21.17 3.62 21.26 3.68 21.12 3.62
4 21.12 3.64 21.18 3.56 21.06 3.58
1 21.25 3.96 21.26 3.92 21.21 4.12
2 21.17 3.94 21.24 3.86 21.18 4.14
HSUPA 3 21.14 3.96 21.16 3.84 21.16 4.16
4 21.23 3.98 21.13 3.88 21.13 4.18
5 21.11 3.92 21.10 3.86 21.04 4.14
1 21.09 3.88 21.07 3.84 21.04 4.12
2 21.06 3.86 21.05 8.82 21.03 4.14
DC-HSDPA 3 21.04 3.84 21.04 3.82 21.03 4.16
4 21.02 3.82 21.03 3.84 21.02 4.12
HSPA+
(16Q0AM) 1 21.01 3.80 21.02 3.80 21.00 4.10
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

LTE Band 2
Channel . Resource Block Ly sirifle Lhg
Bandwidth Modulation & RB offset Channel Channel Channel

(dBm) (dBm) (dBm)

RBI1#0 21.52 21.69 21.45

RB1#3 21.49 21.69 21.44

RB1#5 21.48 21.78 21.43

QPSK RB3#0 21.67 21.62 21.60

RB3#3 21.69 21.62 21.63

RB6#0 20.56 20.61 20.59

1.4MHz RBI#0 20.40 2111 2121
RB1#3 20.40 21.05 21.26

RB1#5 20.45 21.13 21.22

16QAM RB3#0 20.77 20.69 20.51

RB3#3 20.74 20.70 20.51

RB6#0 19.90 19.92 19.70

RBI1#0 21.51 21.54 21.47

RB1#8 21.48 21.50 21.50

RB1#14 21.51 21.57 21.52

QPSK RB6#0 20.58 20.65 20.55

RB6#9 20.56 20.62 20.50

RBI15#0 20.56 20.64 20.51

3MHz RBI1#0 20.88 21.16 20.37
RB1#8 20.86 21.16 20.35

RB1#14 20.86 21.18 20.33

16QAM RB6#0 19.86 19.91 19.86

RB6#9 19.83 19.93 19.85

RBI15#0 19.72 19.75 19.69

RBI1#0 21.52 21.65 20.97

RB1#13 21.45 21.16 20.92

RB1#24 21.50 21.13 20.92

QPSK RBI15#0 20.54 20.02 19.92

RB15#10 20.57 20.07 19.95

RB25#0 20.47 20.01 19.99

SMHz RB1#0 19.80 20.23 19.70
RB1#13 19.73 20.26 19.71

RB1#24 19.82 20.32 19.71

16QAM RB15#0 19.70 19.09 19.20

RBI15#10 19.73 19.03 19.15

RB25#0 19.74 19.17 19.06
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

RB1#0 20.91 21.07 21.06
RB1#25 20.96 2111 21.01

RB1#49 21.03 21.14 21.04

QPSK RB25#0 20.02 20.01 20.04

RB25#25 20.12 20.14 20.04

RB50#0 20.04 20.10 20.00

10MHz RB1#0 20.50 20.25 19.62
RB1#25 20.45 2024 19.51

RB1#49 20,51 2027 19.52

16QAM RB25#0 19.14 19.30 19.28

RB25#25 19.16 19.30 19.26

RB50#0 19.16 19.29 19.17

RB1#0 20.95 21.05 21.01

RB1#38 20.97 21.04 20.99

RB1#74 21.04 21.04 21.03

QPSK RB36#0 20.13 20.14 20.02

RB36#39 20.10 20.12 20.00

RB75#0 20.06 20.07 19.95

1SMHz RBI1#0 20.53 20.92 20.48
RB1#38 20.47 20.87 20.44

RB1#74 20.50 20.91 20.48

16QAM RB36#0 19.13 19.25 19.16

RB36#39 19.24 1921 19.14

RB75#0 19.19 19.22 19.22

RBI#0 21.16 21.08 21.16

RB1#50 21.14 21.09 21.10

RBI1#99 2125 21.15 21.15

QPSK RB50#0 20.10 20.10 20.04

RB50#50 20.04 20.25 20.06

RB100#0 20.16 20.14 20.02

20MHz RB1#0 2030 20.12 20.79
RB1#50 20.28 2022 20.77

RB1#99 2036 2023 20.77

16QAM RB50#0 19.20 19.26 19.19

RB50#50 19.29 19.35 19.17

RB100#0 19.23 19.25 19.17
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

LTE Band 4
Channel . Resource Block Low Channel sirifle Lhg
Bandwidth Modulation & RB offset (dBm) Channel Channel

(dBm) (dBm)

RBI1#0 21.18 21.03 21.09

RB1#3 21.14 20.99 21.12

RB1#5 21.16 20.98 21.12

QPSK RB3#0 21.19 21.08 21.09

RB3#3 21.17 21.10 21.10

RB6#0 20.11 20.10 19.93

1.4MHz RBI1#0 20.33 20.90 20.09
RB1#3 20.38 20.87 20.16

RB1#5 20.36 20.87 20.14

16QAM RB3#0 20.01 20.08 20.04

RB3#3 20.05 20.11 20.03

RB6#0 19.28 19.21 19.39

RB1#0 21.00 21.05 21.12

RB1#8 20.98 21.01 21.15

RB1#14 21.07 21.08 21.13

QPSK RB6#0 20.15 20.17 19.97

RB6#9 20.15 20.17 19.97

RB15#0 20.19 20.03 19.96

3MHz RBI1#0 20.33 20.91 20.14
RB1#8 20.35 20.82 20.16

RB1#14 20.31 20.89 20.15

16QAM RB6#0 19.39 19.26 19.37

RB6#9 19.39 19.26 19.39

RB15#0 19.31 19.20 19.22

RBI1#0 21.07 21.14 20.94

RB1#13 21.02 21.18 20.92

RB1#24 21.03 21.25 20.91

QPSK RB15#0 20.07 20.02 20.10

RB15#10 20.05 20.14 20.09

RB25#0 20.11 20.04 20.07

SMHz RBI1#0 19.40 20.29 19.61
RB1#13 19.40 20.31 19.65

RB1#24 19.34 20.29 19.75

16QAM RB15#0 19.34 19.12 19.16

RB15#10 19.33 19.09 19.18

RB25#0 19.33 19.23 19.03
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RB1#0 21.00 21.06 21.12
RB1#25 21.00 21.17 21.17

RB1#49 21.07 21.25 2121

QPSK RB25#0 20.15 20.10 19.99

RB25#25 20.08 20.02 19.90

RB50#0 20.15 20.12 20.06

10MHz RB1#0 2036 20.25 19.57
RB1#25 2033 2031 19.60

RB1#49 20.40 20.28 19.66

16QAM RB25#0 19.24 19.28 19.22

RB25#25 1931 1931 19.25

RB50#0 19.30 1931 19.11

RBI1#0 21.07 21.13 21.13

RB1#38 21.04 2111 21.15

RB1#74 21.12 21.16 21.17

QPSK RB36#0 20.16 20.06 20.09

RB36#39 20.20 20.10 20.11

RB75#0 20.16 20.10 19.94

15MHz RBI1#0 20.40 20.22 20.39
RB1#38 2034 2032 20.45

RB1#74 2041 2031 20.47

16QAM RB36#0 19.39 19.38 19.15

RB36#39 19.44 19.33 19.19

RB75#0 19.32 19.24 19.18

RB1#0 20.84 2130 21.36

RB1#50 20.92 2135 2136

RB1#99 2148 2135 21.49

QPSK RB50#0 2032 20.28 20.28

RB50#50 20.40 20.44 20.25

RB100#0 2033 2035 2031

20MHz RB1#0 20.55 20.79 20.95
RBI#50 20.52 20.73 20.88

RB1#99 20.60 20.85 21.02

16QAM RB50#0 19.48 19.54 19.32

RB50#50 19.61 19.60 19.41

RB100#0 19.51 19.54 19.49
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

LTE Band 5
Channel Modulation Resource Block & | Low Channel | Middle Channel | High Channel

Bandwidth RB offset (dBm) (dBm) (dBm)
RB1#0 21.82 21.61 21.82

RB1#3 21.82 21.73 21.79

RB1#5 21.77 21.72 21.80

QPSK RB3#0 21.74 21.85 21.86

RB3#3 21.73 21.94 21.88

RB6#0 20.77 20.90 20.90

LAMHz RBI#0 20.92 21.57 20.65
RBI1#3 20.86 21.58 20.73

RBI1#5 20.82 21.56 20.73

16QAM RB3#0 20.72 20.72 21.01

RB3#3 20.72 20.78 21.01

RB6#0 19.89 19.95 20.05

RBI1#0 21.56 21.69 21.88

RBI1#8 21.65 21.76 21.91

RBI1#14 21.63 21.71 21.97

QPSK RB6#0 20.73 20.89 20.85

RB6#9 20.81 20.92 20.72

RB15#0 20.76 20.86 20.90

3MHz RBI#0 20.89 21.54 20.48
RBI1#8 20.89 21.62 20.49

RBI1#14 20.86 21.59 20.56

16QAM RB6#0 19.93 19.90 19.98

RB6#9 19.83 19.97 19.99

RB15#0 19.77 19.91 19.79

RBI1#0 21.64 21.83 21.70

RB1#13 21.60 21.86 21.75

RB1#24 21.60 21.83 21.80

QPSK RB15#0 20.78 20.80 20.80

RB15#10 20.96 20.76 20.82

RB25#0 20.82 20.83 20.89

SMHz RBI1#0 19.94 20.86 20.49
RB1#13 19.96 20.89 20.47

RB1#24 19.92 20.93 20.58

16QAM RB15#0 19.81 19.78 19.87

RB15#10 19.83 19.75 19.83

RB25#0 19.88 19.86 19.66

RB1#0 21.65 21.79 21.67

RB1#25 21.67 21.82 21.74

RB1#49 21.70 21.87 21.77

QPSK RB25#0 20.87 20.77 20.77

RB25#25 20.76 20.78 20.88

RB50#0 20.82 20.93 20.78

10MHz RBI#0 21.13 20.92 2027
RB1#25 21.13 20.96 20.25

RB1#49 21.13 20.88 20.37

16QAM RB25#0 19.71 20.01 19.94

RB25#25 19.81 19.96 19.95

RB50#0 19.80 19.95 19.81
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LTE Band 7
Channel Modulation Resource Block Low Channel Middle Channel | High Channel

Bandwidth & RB offset (dBm) (dBm) (dBm)
RB1#0 21.33 21.53 21.56

RB1#13 21.42 21.60 21.53

RB1#24 21.35 21.63 21.57

QPSK RB15#0 20.36 20.59 20.79

RB15#10 20.38 20.56 20.74

RB25#0 20.31 20.54 20.74

SMHz RB1#0 19.66 20.73 20.38
RBI1#13 19.63 20.62 20.42

RB1#24 19.71 20.76 20.40

16QAM RBI15#0 19.51 19.55 19.91

RB15#10 19.52 19.56 19.94

RB25#0 19.56 19.69 19.72

RB1#0 21.16 21.44 21.83

RB1#25 21.20 21.50 21.82

RB1#49 21.36 21.58 21.87

QPSK RB25#0 20.30 20.55 20.67

RB25#25 20.31 20.55 20.78

RBS50#0 20.36 20.62 20.76

10MHz RB1#0 20.62 20.93 20.26
RB1#25 20.59 20.97 20.21

RB1#49 20.73 20.95 20.29

16QAM RB25#0 19.41 19.78 19.92

RB25#25 19.49 19.87 19.96

RBS50#0 19.57 19.81 19.86

RB1#0 21.29 21.49 21.79

RB1#38 21.31 21.55 21.82

RBI1#74 21.42 21.66 21.95

QPSK RB36#0 20.37 20.55 20.67

RB36#39 20.43 20.60 20.74

RB75#0 20.34 20.64 20.67

1SMHz RB1#0 20.72 21.10 21.14
RB1#38 20.74 21.12 21.15

RB1#74 20.79 21.25 21.24

16QAM RB36#0 19.56 19.74 19.82

RB36#39 19.65 19.86 19.94

RB75#0 19.45 19.84 19.79

RB1#0 21.51 21.55 21.84

RB1#50 21.60 21.63 21.87

RB1#99 21.68 21.82 22.00

QPSK RB50#0 20.37 20.59 20.66

RB50#50 20.44 20.59 20.81

RB100#0 20.33 20.67 20.63

20MHz RB1#0 2033 21.16 2121
RBI1#50 20.26 21.24 21.32

RB1#99 20.51 21.31 21.44

16QAM RB50#0 19.61 19.89 19.83

RB50#50 19.64 19.91 19.86

RB100#0 19.58 19.73 19.86
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PAR, Band 2
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 4.60 4.68 3.68 13
QPSK 100 RB 20 MHz 536 5.40 528 13
1 RB 5.76 5.48 4.64 13
16QAM 100 RB 20 MHz 6.28 6.36 6.08 13
PAR, Band 4
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
watt Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 5.56 5.20 5.16 13
QPSK 100 RB 20 MHz 5.64 5.48 5.56 13
1 RB 5.96 6.08 6.12 13
16QAM 100 RB 20 MHz 648 6.4 643 13
PAR, Band 5
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 4.96 4.92 5.16 13
QPSK 50 RB 10 MHz 5.40 5.48 5.48 13
1 RB 6.00 6.08 5.64 13
16QAM 50 RB 10 MHz 6.32 6.32 6.44 13
PAR, Band 7
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
est Mocuiatio Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 536 5.92 522 13
QPSK 100 RB 20 MHz 5.98 5.88 5.85 13
1 RB 5.88 6.18 5.64 13
16QAM 100 RB 20 MHz 6.52 6.32 6.54 13

Note: peak-to-average ratio (PAR) <13 dB.
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ERP & EIRP
Part 22H
Substituted Method
Frequency Polar Receiyer Substituted | Antenna AT Limit Margin
oy | @) | GRS Level Gain | CableLoss | Level 1 gpm) | (aB)
nv) . (dB) (dBm)
(dBm) (dBd/dBi)
GSM 850 Middle Channel
836.60 H 89.25 14.33 0.00 0.97 13.36 38.45 25.09
836.60 A% 97.87 26.08 0.00 0.97 25.11 38.45 13.34
EGPRS850 Middle Channel
836.60 H 82.69 7.77 0.00 0.97 6.80 38.45 31.65
836.60 A% 92.74 20.95 0.00 0.97 19.98 38.45 18.47
WCDMA R99 Band 5 middle channel
836.60 H 81.47 6.55 0.00 0.97 5.58 38.45 32.87
836.60 A% 91.28 19.49 0.00 0.97 18.52 38.45 19.93
Part 24E
. Substituted Method
Frequency Polar l;eC(:ilyer Substituted | Antenna A;)Jsolulte Limit Margin
MHz) | @) | GRS Level Gain Ca'z:fB%"ss @bmy | @Bm | @B
(dBm) (dBd/dBi)
PCS 1900 Middle Channel
1880.00 H 89.78 17.17 11.66 2.66 26.17 33.00 6.83
1880.00 \% 85.96 13.49 11.66 2.66 22.49 33.00 10.51
EGPRS1900 Middle Channel
1880.00 H 83.74 11.13 11.66 2.66 20.13 33.00 12.87
1880.00 A% 80.14 7.67 11.66 2.66 16.67 33.00 16.33
WCDMA R99 Band 2 middle channel
1880.00 H 83.71 11.10 11.66 2.66 20.10 33.00 12.90
1880.00 A% 80.45 7.98 11.66 2.66 16.98 33.00 16.02
Note:

1) The unit of Antenna Gain is dBd for frequency below 1GHz, and the unit of Antenna Gain is dBi for frequency

above 1GHz.
2) Absolute Level = Substituted Level - Cable loss + Antenna Gain
3) Margin = Limit-Absolute Level
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LTE Band 2
. Substituted Method L.
Frequency [ BW | . : Polar Recel.ver Substituted | Antenna | Cable Absolute | Limit Margin
odulation Reading . Level
(MHz) (MHz) H/V) (dBuV) Level Gain Loss (dBm) | (dBm) (dB)
(dBm) (dBd/dBi) | (dB)

1880.00 1.40 H 82.8 10.19 11.66 2.66 19.19 33.00 13.81
1880.00 ) \% 78.75 6.28 11.66 2.66 15.28 33.00 17.72
1880.00 3.00 H 82.45 9.84 11.66 2.66 18.84 33.00 14.16
1880.00 ) \Y 78.62 6.15 11.66 2.66 15.15 33.00 17.85
1880.00 5.00 H 82.08 9.47 11.66 2.66 18.47 33.00 14.53
1880.00 ) QPSK \Y 78.71 6.24 11.66 2.66 15.24 33.00 17.76
1880.00 10.00 H 80.79 8.18 11.66 2.66 17.18 33.00 15.82
1880.00 ) \ 78.55 6.08 11.66 2.66 15.08 33.00 17.92
1880.00 15.00 H 80.91 8.3 11.66 2.66 17.3 33.00 15.7
1880.00 ) \% 78.47 6 11.66 2.66 15 33.00 18

1880.00 20.00 H 80.96 8.35 11.66 2.66 17.35 33.00 15.65
1880.00 ) \Y 78.38 5.91 11.66 2.66 14.91 33.00 18.09
1880.00 1,40 H 81.91 9.3 11.66 2.66 18.3 33.00 14.7
1880.00 ) \Y 78.46 5.99 11.66 2.66 14.99 33.00 18.01
1880.00 3.00 H 81.64 9.03 11.66 2.66 18.03 33.00 14.97
1880.00 ) \% 78.04 5.57 11.66 2.66 14.57 33.00 18.43
1880.00 5.00 H 81.37 8.76 11.66 2.66 17.76 33.00 15.24
1880.00 ) L60AM \Y 77.69 5.22 11.66 2.66 14.22 33.00 18.78
1880.00 10.00 Q H 80.84 8.23 11.66 2.66 17.23 33.00 15.77
1880.00 ) \Y 77.24 4.77 11.66 2.66 13.77 33.00 19.23
1880.00 15.00 H 80.67 8.06 11.66 2.66 17.06 33.00 15.94
1880.00 ) \% 77.04 4.57 11.66 2.66 13.57 33.00 19.43
1880.00 20.00 H 80.07 7.46 11.66 2.66 16.46 33.00 16.54
1880.00 ) \Y 76.59 4.12 11.66 2.66 13.12 33.00 19.88
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LTE Band 4
. Substituted Method .
Frequency | BW |\ . . tion | FOl2T lliecf;.ver Substituted [ Antenna | Cable A:somlte UMt Margin
(MHz) | (MH) | OO vy | TGO Level | Gain | Loss | qp (aB)
hY) . (dBm) | (dBm)
(dBm) | (dBd/dBi) | (dB)
1732.50 1.40 H 84.37 10.32 10.90 2.51 18.71 30.00 11.29
1732.50 ) \Y 78.43 4.06 10.90 2.51 12.45 30.00 17.55
1732.50 3.00 H 84.14 10.09 10.90 2.51 18.48 30.00 11.52
1732.50 ) \Y 78.14 3.7 10.90 2.51 12.16 30.00 17.84
1732.50 5.00 H 83.57 9.52 10.90 2.51 17.91 30.00 12.09
1732.50 ) QPSK \Y 77.96 3.59 10.90 2.51 11.98 30.00 18.02
1732.50 10.00 H 83.19 9.14 10.90 2.51 17.53 30.00 12.47
1732.50 ) \Y% 77.64 3.27 10.90 2.51 11.66 30.00 18.34
1732.50 15.00 H 83.15 9.10 10.90 2.51 17.49 30.00 12.51
1732.50 ) \% 77.50 3.13 10.90 2.51 11.52 30.00 18.48
1732.50 20.00 H 83.14 9.09 10.90 2.51 17.48 30.00 12.52
1732.50 ) \Y 77.36 2.99 10.90 2.51 11.38 30.00 18.62
1732.50 1.40 H 83.75 9.70 10.90 2.51 18.09 30.00 11.91
1732.50 ) \Y 78.16 3.79 10.90 2.51 12.18 30.00 17.82
1732.50 3.00 H 83.54 9.49 10.90 2.51 17.88 30.00 12.12
1732.50 ] \4 77.96 3.59 10.90 2.51 11.98 30.00 18.02
1732.50 5.00 H 83.19 9.14 10.90 2.51 17.53 30.00 12.47
1732.50 ) L60AM \Y 77.63 3.26 10.90 2.51 11.65 30.00 18.35
1732.50 10.00 Q H 82.87 8.82 10.90 2.51 17.21 30.00 12.79
1732.50 ' v 77.42 3.05 10.90 2.51 1144 | 30.00 | 18.56
1732.50 15.00 H 82.79 8.74 10.90 2.51 17.13 30.00 12.87
1732.50 ) \Y 77.35 2.98 10.90 2.51 11.37 30.00 18.63
1732.50 20.00 H 82.97 8.92 10.90 2.51 17.31 30.00 12.69
1732.50 ) \Y 76.98 2.61 10.90 2.51 11.00 30.00 19.00
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LTE Band 5
Substituted Method
Fr(;(/}lll;zn)cy (1\]/3[‘1-2]1) Modulation (I;-(I)}s’; RRiE:::g Substituted Antefma Cable A;se(z,l;te Limit M(z(llll‘?’g)in
(dBpV) Level Gain Loss (dBm) (dBm)
(dBm) (dBd/dBi) (dB)
836.50 1.40 H 80.34 541 0.00 0.97 4.44 38.45 34.01
836.50 \% 90.47 18.68 0.00 0.97 17.71 38.45 20.74
836.50 H 80.43 5.50 0.00 0.97 4.53 38.45 33.92
836.50 300 QPSK \'% 90.34 18.55 0.00 0.97 17.58 38.45 20.87
836.50 H 80.26 5.33 0.00 0.97 4.36 38.45 34.09
836.50 >00 \% 90.39 18.60 0.00 0.97 17.63 38.45 20.82
836.50 10.00 H 79.89 4.96 0.00 0.97 3.99 38.45 34.46
836.50 \'% 89.93 18.14 0.00 0.97 17.17 38.45 21.28
836.50 H 79.85 4.92 0.00 0.97 3.95 38.45 34.50
836.50 140 A" 89.68 17.89 0.00 0.97 16.92 38.45 21.53
836.50 H 79.68 4.75 0.00 0.97 3.78 38.45 34.67
836.50 300 \% 89.52 17.73 0.00 0.97 16.76 38.45 21.69
16QAM

836.50 H 79.57 4.64 0.00 0.97 3.67 38.45 34.78
836.50 >0 \'% 89.32 17.53 0.00 0.97 16.56 38.45 21.89
836.50 H 79.49 4.56 0.00 0.97 3.59 38.45 34.86
836.50 1000 A" 88.65 16.86 0.00 0.97 15.89 38.45 22.56
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LTE Band 7
Substituted Method
Frequency | BW |\ 0 otion | FOlar %2;3;:£ Substituted | Antenna | Cable A:se(:]leulte Limit Margin
(MHz) (MHz) (H/V) (dBpV) Level Gain Loss (dBm) | (dBm) (dB)
(@Bm) | (dBd/dBi) | (B)
2535.00 5.00 H 81.72 9.11 13.14 3.10 19.15 33.00 13.85
2535.00 \% 73.98 2.83 13.14 3.10 12.87 33.00 20.13
2535.00 10.00 H 81.33 8.72 13.14 3.10 18.76 33.00 14.24
2535.00 QPSK A% 73.93 2.78 13.14 3.10 12.82 33.00 | 20.18
2535.00 15.00 H 81.14 8.53 13.14 3.10 18.57 33.00 14.43
2535.00 A\ 73.84 2.69 13.14 3.10 12.73 33.00 | 20.27
2535.00 20.00 H 81.56 8.95 13.14 3.10 18.99 33.00 14.01
2535.00 A% 74.22 3.07 13.14 3.10 13.11 33.00 19.89
2535.00 H 81.17 8.56 13.14 3.10 18.6 33.00 14.4
2535.00 >00 \'% 73.31 2.16 13.14 3.10 12.2 33.00 20.8
2535.00 H 80.87 8.26 13.14 3.10 18.3 33.00 14.7
253500 | O v | 73.07 1.92 134 | 310 | 1196 |33.00 ]| 21.04
16QAM

2535.00 H 80.97 8.36 13.14 3.10 18.4 33.00 14.6
2535.00 1500 A% 73.2 2.05 13.14 3.10 12.09 33.00 | 20091
2535.00 H 81.09 8.48 13.14 3.10 18.52 33.00 14.48
2535.00 2000 \'% 73.33 2.18 13.14 3.10 12.22 33.00 | 20.78

Note:

1) The unit of Antenna Gain is dBd for frequency below 1GHz, and the unit of Antenna Gain is dBi for frequency

above 1GHz.
2) Absolute Level = Substituted Level - Cable loss + Antenna Gain
3) Margin = Limit-Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53- OCCUPIED BANDWIDTH

Applicable Standard

FCC §2.1049, §22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through sufficient

attenuation.

The 26 dB & 99% bandwidth was recorded.

EUT Splitter Spectrum Analyzer
Universal Radio
Communication
Tester
Test Equipment List and Details
. L. Serial Calibration Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum Analyzer FSU 26 200256 2019-05-09 2020-05-09
Rohde & Schwarz Signal Analyzer FSIQ26 831929/005 2019-08-03 2020-08-03
yzjingcheng Coaxial Cable K"ffi?g ) 41010013 Each time /
Unknown Coaxial Cable C-SJ00-0010 C0010/03 Each time /
E-Microwave Two-way Spliter ODP-1-6-28 OE0120142 Each time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 24.5°C~26.5 °C
Relative Humidity: 45%~46 %
ATM Pressure: 101.0kPa ~101.2kPa
Tester: Chris Mo
Test Date: 2019-11-14~2019-11-15
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Test Mode: Transmitting

Test Result: Compliance. Please refer to the following table and plots.

Test 99% Occupied 26 dB Occupied
Band Channel Mode Bandwidth Bandwidth
(MHz) (MH?z)
Cellular GSM 0.244 0310
EGPRS 0.238 0.304
bCS GSM 0.244 0.308
EGPRS 0.242 0.314
. Rel 99 4.168 4714
WCDMA Middle HSDPA 4.168 4.709
Band 2
HSUPA 4.168 4.697
WCDMA Rel 99 4.168 4.681
HSDPA 4.168 4717
Band 5
HSUPA 4.168 4701
. . 99% occupied bandwidth | 26 dB bandwidth
Band Bandwidth Modulation (MHz) (MHz)
QPSK 1.104 1314
1.4 MHz 16QAM 1.098 1272
QPSK 2.700 3.000
3 MHz 16QAM 2.700 3.012
QPSK 4.540 5.060
LTE > MHz 16QAM 4.520 5.460
Band 2
10 My QPSK 9.000 9.840
16QAM 8.960 9.800
QPSK 13.560 15.540
15 MHz 16QAM 13.560 15.360
QPSK 18.080 20.160
20 MHz 16QAM 18.080 19.760
QPSK 1.098 1272
1.4 MH
z 16QAM 1.104 1272
QPSK 2.700 3.000
3 MHz 16QAM 2.638 3.012
QPSK 4.540 5.320
LTE > MHz 16QAM 4.560 5.380
Band 4
10 MiLs QPSK 8.960 9.800
16QAM 8.960 9.800
QPSK 13.620 15.480
15 MHz 16QAM 13.560 15.120
QPSK 18.000 19.760
20 MHz 16QAM 18.000 20.080
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q . 99% occupied bandwidth | 26 dB bandwidth
Band Bandwidth Modulation (MHz) (MHz)
QPSK 1.098 1.290
1.4 MH
z 16QAM 1.104 1.272
QPSK 2.700 3.012
LTE 3 MHz 16QAM 2.700 3.000
Band 5
5 Mz QPSK 4.560 5.400
16QAM 4.540 5.220
QPSK 9.000 9.760
10 MHz 16QAM 8.960 9.920
QPSK 4.540 5.320
> MHz 16QAM 4.560 5.220
QPSK 9.000 9.760
LTE 10 MHz 16QAM 8.960 9.920
Band 7
an 15 MHz QPSK 13.620 15.720
16QAM 13.560 15.120
QPSK 18.080 19.760
20 MHz 16QAM 18.080 19.920
GSM Cellular 850
® Delta 1 [T1] REW i kHz RF Att 40 dB
Ref Lvl =0.43 4B 10 kHz
34 dBm 310.02004008 kH= SWT 280 ms Unit cBm
3; 4.5 dE Offsep vzl
] el
e o

10

ij

10

%;

40

o™

Center B36.4¢ MH=z

Date:

14 . MOV.2019 13:02:18
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GSM PCS 1900

Delta 1 [T1] REW 3 kHz RF Att 40 dB
Ref Lvl 0.04 dB VEW 10 kHz
34.5 dBm 308.41693367 kHz SWT 280 ms Unit dBm
34.5
4.5 dE Ooffsetp Y1111
10 1/ [T
1.
01 21 all[T1)
20 e iam
O z44.
10 M VT T1]
T 1.
Yrd [T1)
o RHAL Tresnrares mme| T

-10

20

-0 '

snm,ﬂ.}\! U"\h%
B5.
Center 1.83 GH=z 100 kHz/ Span 1 MH=z
Date: 14 . WOV.2019 13:24:05
EDGE Cellular 850
Delta 1 [T1] REBW 3 kHz RF Att 40 dB
Ref Lvl =0.33 dB VBW 10 kHz
34.5 dBm 304.60921¢44 kH=z SWT 280 ms Unit <Bm
34.5
4.5 dE Ooffsetp Y1111
30 - -
236
&l T1]
20 fprd—Tr Gt Sri®imm i fodiia
M 23¢ kHZ|
10 Jl" T1 1_1_ - 01 dBm
T a36.
ofinax ot Jma
1]
——D2 |-6.55 dBm f
-10
20
B ‘Iq\\\
B5.
Center B836.8 MHz 100 kHz/ Span 1 MH=z
Date: 14 . WOV.2019 13:45:35
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EDGE PCS 1900

Delta 1 [T1] REW 3 kH= RF Att 40 4B
Fef Lvl =-0.56 dB VEBW 10 kHz
34.5 dBm 314.428858772 kH:z EWT 280 ma Unit dBm
34.5
4.5 dp Offaset
30
2
D1 18 |26 E
1
T
| BREN S ima
B g A a0 s
1 1
D2 |-7.74 dbm
1
20
-3 o Ny
. JM"'N Mm
_50M m
&0
65.5
Center 1.88 GH=z 100 kH=z/ Span 1 MHA=Z
Date: 14.M0OV.201% 13:28:00
WCDMA Band 2 Rel 99
Delta 1 [T1] REBW 100 kH=z RF Att 40 dB
Ref Lvl 3.04 OB VBW 300 kHz
34.5 dBm 4.71442886 MHZ SWT 5 ms Unit <dBm
34.5
4.5 dE Ooffsetp Y1111
10 21 (T
Al|[T1]
20 D1 18.|%¢ oBm
) _/’__PM
1.
Trd NMT L
o RHAL Trerrogr e
Lz [-7.4% dEn
-10
20
ol A e O
o
-40
50
65,
Center 1.88 GH=z 1 MH=z/ Span 10 MH=z
Date: 14 . WOV.2019 14:059:31
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WCDMA Band 2 HSDPA
Delta 1 [T1] REW 100 kHz RF Att 40 o8
@Ref Lvl 1.75 dB VEW 300 kHz
4.5 dBm 4.70941¢g4 ME= SWT 300 ms Unit <dBm
34.5
4.5 dE Ooffsetp Y1111
30 [
1.
al 1]
20 T
D1 1 f=ish
/WNJ\_.‘»\M‘!\\/\-_A OFH 4.
. . T
1.
Yrdk T
oA TrsTIrT T GEY
_10 =9 dEm.
20
N M e
—an
50
B5.

Center 1.88 GH=z 1 MH=z/ Span 10 MH=z
Date: 14 MOV.2019 14:35:=52
WCDMA Band 2 HSUPA
Delta 1 [T1] REW 100 kH=z RF Att 40 dB
Faf Lvl =0.01 JdB VEW 300 kHz
34.5 dBEm 4.6973947% MHE=z SWT 300 m= Unit <dBm
4.5
4.5 dE Ooffsetp Y1111
10 1[(T
1.
Al 1]
20 '
D1 17.15 dB
J‘U«N\n\_-\,‘*\j\"—\ OFH 4.
v T
10
1.
i \TI
o RHAL TerTUI T TET
"
18 I g ciRm 3
) /UNJ
-10 "lti“‘l'\r\J\-d{l\M
—an
S0
65.

Center 1.88 GHz

Date:

14 . MoV.2019

1 MH=z/

14:44:=35

Span 10 MH=z

1MA

1MA
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WCDMA Band S Rel 99
Delta 1 [T1] REBW 100 kH=z RF Att 40 dB
Ref Lvl 0.58 dB VBW 300 kHz
34.5 dBm 4.68138273 MHE=z SWT 5 ms Unit <dBm
34.5
4.5 dp Offsep il 1.7 iz
10 ~ 1]1[T1] 4 By =
20 D1 18.d4é dBm
. : //Iy\u-b
ofinax D! DRSS FORPR. b}
D2 |-7.54 dEn
-10
20
_;‘,..M
-40
50
B5.
Center B836.6 MHz 1 MH=z/ Span 10 MH=z
Date: 14 . WOV.2019 14:23:39
WCDMA Band 5 HSDPA
Delta 1 [T1] REBW 100 kH=z RF Att 40 dB
Ref Lvl =2.33 dB VBW 300 kHz
34.5 dBm 4.71743487 MHZ SWT 300 ms Unit <Bm
34.5
4.5 dE Ooffsetp Y1111
10 21 (T
334
al 1]

AT

Nl

-10

1HAZ

20

=30

-40
50
B5.
Center B36.6 MHz
Date: 14 . WOV.2019

1 MH=z/

14:35:45

Span 10 MH=z

f1ER
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LTE Band 2

WCDMA Band 5 HSUPA
Delta 1 [T1] REBW 100 kH=z RF Att 40 dB
@Ref Lvl 0.32 dB VEW 300 kHz
34.5 dBm 4.70140z8l MHE=z SWT 300 m= Unit <dBm
34.5
a0 4.5 db offsep ¥1|[T1 q.40 dBn
20

D1 17.5%38 dBm

—40
50
65
Center B836.8 MHz 1 MH=z/ Span 10 MH=z
Date: 14 . MOV.2019 14:46:33
QPSK 1.4 MHz
@ “RBW 30 kHz  Delta 1 [T1 ]
*VBW 100 kHz -0.01 dB
Ref 30 dBm *Att 40 dB SWT 5 ms 1.314000000 MHz
30 Offset 4.5 dB OBW 1|.104000000 MHz
Marker| 1 [T1 ]
-20 -11118 dBm
1(.879334p00 GHz
D1 14.7[7 dBm R
Temp 1| [T1 OBW]
MAXH 1
g |, MV I L
1(.879448p00 GHz
o Temp 2| [T1 OBW]
T 7[84 dBm
1/-880552p00 GHz
l’l L
——10. DZ —1::;/0 m l\’\'\q
-—-20 \IW
M ww\/\/\/m 3DB
F-30 =
--40
—-50
——60
-70
Center 1.88 GHz 300 kHz/ Span 3 MHz
Date: 15.NOV.2019 12:33:00
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QPSK_3 MHz
® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 1.11 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 3.000000000 MHZz
30 Offfet 4.5 dB oBW 2] 700000000 MHz
Marker| 1 [T1 ]
| 20 —12/54 dBm
1|. 878500000 GHz
- b1 13.15 dBm 1 Femp—HFFL—0BG
10 \Nuvw“ PNIMIAAS At AT2 ST96—dBm| Ly
1|.878656000 GHz
mp 2| [T1 OBW]
o 6[84 dBm
1|.881356p00 GHz
|10 1
D2 -12_75 dpm \“
20 p[¢
3DB
anb 4AM __lvuvs.w“
40
50
| —60
-70
Center 1.88 GHz 600 kHz/ Span 6 MHz
Date: 15.NOV.2019 12:33:45

QPSK_5 MHz

“RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz 2.13 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.060000000 MHz
30 Offfet 4.5 dB OBW  4[.540000000 MHz
Marker| 1 [T1 ]
—20 -12191 dBm
1| 877480000 GHz
D1 14.99 dBm
A A A AR P 1| T 0B
10 BES3 UBIT| LvL
1/.877740000 GHz
o Témp 2| [T1 OBW]
i 8[23 dBm
1(.882280p00 GHz
=10 D —ii_fl dpm 5
|20
308
30
|40
L-50.
| -60
-70

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 12:34:34
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QPSK 10 MHz
® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 1.38 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 9.840000000 MHz
30 Offset 4.5 dB OBW 9/.000000000 MHz
Marker| 1 [T1 ]
| 20 -15/68 dBm
1(-875120p00 GHz
1 PK]
10 D1 11.28 dBm—; y W —— ‘T]emp 1 LT 08wl
- g N VAT WA AV 6162 dBm| Ly
1(.875520p00 GHz
mp 2| [T1 0BW]
o 7139 dBm
1(.884520p00 GHz
-10 \1
D2 714_% dpm.
|
3DB
melw Moot
40
—-50
| —60
-70

Date:

®

Center 1.88 GHz

15.NOV.2019 12:35:24

2 MHz/

QPSK_15 MHz

*RBW 300 kHz

Span 20 MHz

Delta 1 [T1 ]

*VBW 1 MHz -0.16 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.540000000 MHz
30 Offset 4.5 dB 0BW 13[. 560000000 MHz
Marker| 1 [T1 ]
| 20 -10044 dBm
1{. 872380000 GHz
D1 14.78 dBm
WWW&W p 1| [T1 oB\V]
VAXH M
- 10 ﬁ TU aBrTT
1{. 873280000 GHz
o Témp 2| [T1 OBW]
B 9[03 dBm
| 11886840000 GHz
- i
F-10 D2 —11,p2 dpm Il
-20 MWWW
=30
-40
50
| -60
-70
Center 1.88 GHz 3 MHz/ Span 30 MHz

Date:

15.NOV.2019 12:36:15

LvL
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QPSK 20 MHz
® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 2.11 dB
Ref 30 dBm *“Att 40 dB SWT 2.5 ms 20.160000000 MHz
30 Offset 4.5 dB oBW 18080000000 MHz
Marker| 1 [T1 ]
20 =1 24 dBm
1/.870080000 GHz
D1 13.94 dBm p I [TL OBWT
o on oA LM IA-MATED
-10 9156 apbm
1/.871040000 GHz
o Temp 2| [T1 0BW]
B 9[45 dBm
1/.889120000 GHz
1
|10 4
D2 —12f dpm: }Tm
|20 | [ Iv_ NW\‘
o
|40
L-50
| -60
-70
Center 1.88 GHz 4 MHz/ Span 40 MHz
Date: 15.NOV.2019 12:37:09

®

16QAM_1.4 MHz

“RBW 30 kHz  Delta 1 [T1 ]

*VBW 100 kHz -1.66 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.272000000 MHz
30 Offset 4.5 dB OBW  1|.098000000 MHz
Marker| 1 [T1 ]
L 20 -10.97 dBm
- a 1(.879376p00 GHz
- D1 14.23 dBm
Y PSRN PTTSVLY Temp I| [TI OB
10 W 1 7 Lo 11
1(.879448p00 GHz
o Temp 2| [T1 OBW]
i 7[99 dBm
1/-880546p00 GHz
| 1
10 D2 -11.77 diBm
- M| %
e Ay,
LY N
MV"V U
L—40
50
| -60
-70
Center 1.88 GHz 300 kHz/ Span 3 MHz
Date: 15.NOV.2019 12:33:21

LvVL

3DB

LvL

3DB

Page 43 of 158




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C
16QAM_3 MHz
® “RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.71 dB

Ref 30 dBm “Att 40 dB SWT 10 ms 3.012000000 MHz
30 Offset 4.5 dB 0BW 2] 700000000 MHz
Marker| 1 [T1 ]
20 =141 62 dBm
1{. 878500000 GHz
D1 10.98 dBm . __ | Temp 1f [T1 OBY]
0 T MR T AR A AT 2 St94TdBm
1{. 878656000 GHz
o emp 2[ [T1 OB\]
B 5[14 dBm
1{. 881356000 GHz
-10
D2 -15_?2 d \1
'\mv
| 304 ‘;N.LV_W‘V A I
-40
50
--60
-70
Center 1.88 GHz 600 kHz/ Span 6 MHz
Date: 15.NOV.2019 12:34:06
16QAM 5 MHz
® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.50 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.460000000 MHz
30 Offset 4.5 dB 0BW 4].520000000 MHz
Marker| 1 [T1 ]
| 20 =1 0 _dBm
1{. 877300000 GHz
D1 13.51 dBm
10 TAMMA N AP Ar oM 2P H T2 OB
T [s3% ] aBrTT
1{. 877740000 GHz
o Temp 2| [T1 OBW]
B 8[08 dBm
1{. 882260000 GHz
| _10 1 1
D2 ,Wg dbm \[ 3
I Wy
Y LA TN
——30
-40
50
| -60
-70
Center 1.88 GHz 1 MHz/ Span 10 MHz
Date: 15.NOV.2019 12:35:02

LvVL

3DB

LvL

3DB
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16QAM_10 MHz
® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 1.41 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.800000000 MHz
30 Offset 4.5 dB oBW 8] 960000000 MHz
Marker| 1 [T1 ]
| 50 14|64 dBm
1/.875120000 GHz
- PK]
5 D1 11.39 dBm _ h _ 1 fgnp 1} [T1 0BW]
[ T 1 ‘1 A \' oL T asnTj v
W 1| 875520000 GHz
lemp 2[ [T1 OBW]
N 8[37 dBm
1/.884480000 GHz
—-10 i
D2 714_% dpm
B MW
3DB
W”AWNJ_MW At
L—40
50
|60
-70
Center 1.88 GHz 2 MHz/ Span 20 MHz

Date:

®

15.NOV.2019 12:35:46

16QAM_15 MHz

*RBW 300 kHz

Delta 1 [T1 ]

*VBW 1 MHz -0.38 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.360000000 MHZ
30 Offfet 4.5 dB OBW 13[. 560000000 MHz
Marker| 1 [T1 ]

| 20 —11.76 dBm
— 1/.872380000 GHz
L PK] D1 13.86 dBm
VAXH T B e o 1 el
- 10 -V* [s) > QDI

1/.873280000 GHz
o Temp 2| [T1 OBW]
B 9[34 dBm
1/ 886840000 GHz
| -10 1
D2 -[12.Y4 dBm hh
. 1 1
20 AU

[~30

|40

L-50.

| -60

-70

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date:

15.NOV.2019 12:36:40

LvL
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.. RDG191108018-00C

16QAM 20 MHz

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -1.55 dB
Ref 30 dBm *“Att 40 dB SWT 2.5 ms 19.760000000 MHz
30 Offset 4.5 dB oBW 18080000000 MHz
Marker| 1 [T1 ]
| o0 —110431 dBm
1/.870160000 GHz
D1 13.99 dBm
emp 1 [T1 OB
» A NGNY PORY IS L A
1/.871040000 GHz
o Temp 2| [T1 0BW]
B 8[12 dBm
1/.889120000 GHz
|10 L
D2 -12.¢1 dBm
|20
|40
L-50
| -60
-70
Center 1.88 GHz 4 MHz/ Span 40 MHz
Date: 15.NOV.2019 12:37:38
LTE Band 4
QPSK 1.4 MHz
® “RBW 30 kHz  Delta 1 [T1 ]
“VBW 100 kHz -0.61 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.272000000 MHz
30 Offset 4.5 dB oBW 1098000000 MHz
Marker| 1 [T1 ]
| 20 -11.68 dBm
o1 1426 B 1/.731858000 GHz
- m
- SO\ Temp 1| [T1 OBW]
10 /]W WW%T” OF O aBIT
1/.731948000 GHz
o Temp 2| [T1 OBW]
B 7132 dBm

1|- 733046000 GHz

10 D2 -[11.74 @pm

-
0 !

it M,

-—60

-70

Center 1.7325 GHz 300 kHz/ Span 3 MHz

Date: 15.NOV.2019 12:38:01

3DB

LvVL

3DB
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C
QPSK 3 MHz
® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 0.23 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 3.000000000 MHz
30 Offset 4.5 dB 0BW 2] 700000000 MHz
Marker| 1 [T1 ]
| 20 13,232 dBm
— 1{. 731000000 GHz
T D1 12.39 dBm - T Temp 1| [T1 OBW]
A N AR AAAATCGA ] Of S77uBm] VL
1{.731156p00 GHz
o mp 2| [T1 0OBW]
B 6[37 dBm
1{. 733856000 GHz
|10 4
D2 -13,f1 dpm *4
--20
Jﬂwﬂ/ kam 3DB
- V,/wf“ ""“iitw
. W\M
50
--60
-70
Center 1.7325 GHz 600 kHz/ Span 6 MHz
Date: 15.NOV.2019 12:38:49
QPSK 5 MHz
® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.11 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.320000000 MHz
30 Offset 4.5 dB 0BW 4].540000000 MHz
Marker| 1 [T1 ]
—20 —11179 dBm
— u 1{. 729780000 GHz
1 PK] D1 14.12 dBm
10 A M AAAA AN N A g TP T TTT OB
ik T 25 dBmm| v
1{. 730220000 GHz
o Temp 2| [T1 OBW]
B 9[09 dBm
1{.734760p00 GHz
1 1
10 D2 -11§lss dpm
) N
U |
30
-40
--50
| -60
-70
Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 12:39:44

Page 47 of 158




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C
QPSK 10 MHz
® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.08 dB

Ref 30 dBm *Att 40 dB SWT 2.5 ms 9.800000000 MHz
30 Offset 4.5 dB OBW  8|-960000000 MHz
Marker| 1 [T1 ]
20 14, 62 dBm
— 1[.727620p00 GHz
Temp 1| [T1 OB
Lo D1 10.79 dBm i Temp 1 [ 1
10 T NWW‘WN 6157 dBm
1|.728020000 GHz
o lemp 2[ [T1 OBW]
T 7160 dBm
1{.736980p00 GHz
—-10
D2 -15_% d \1
" \rx
- ."ﬂ ’ Mww
T}
—-50
-—60
-70
Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 15.NOV.2019 12:40:43

QPSK_15 MHz

®

*RBW 300 kHz

Delta 1 [T1 ]

*VBW 1 MHz 1.63 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 15.480000000 MHZ
30 Offfet 4.5 dB OBW 13[ 620000000 MHz
Marker| 1 [T1 ]
L 20 =1 5 dBm
— b1 14,3 aB 1/ 724760000 GHz
VAXH i A AR Al TEnP T TTT OB
10 V‘TZ of 7L aprm
1/ 725720000 GHz
o Temp 2| [T1 OBW]
B 7164 dBm
1| 739340000 GHz
10 1 L
— D2 -1W dB I’
|20
F‘ 3DB
|40
L-50.
| -60
-70
Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 15.NOV.2019 12:41:46

LvVL

3DB

LvL
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

QPSK 20 MHz
® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.97 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.760000000 MHz
30 Offset 4.5 dB 0BW 18000000000 MHz
Marker| 1 [T1 ]
| 50 —12(24 dBm
1{. 722660000 GHz
D1 13.63 dBm
- “ n np I [T1 OBWF
10 w @ 7POS aom
1{. 723540000 GHz
o Temp 2| [T1 oBW]
B 8[91 dBm
1{. 741540000 GHz
-10 =
D2 712_77 dpm
|20
| o MN T, N
-40
50
| -60
-70

Center 1.7325 GHz

4 MHz/

Date: 15.NOV.2019 12:42:46

®

16QAM_1.4 MHz

Span 40 MHz

“RBW 30 kHz  Delta 1 [T1 ]

*VBW 100 kHz 0.30 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.272000000 MHz
30 Offfet 4.5 dB OBW  1[ 104000000 MHz
Marker| 1 [T1 ]
| 20 —11.50 dBm
1/ 731858000 GHz
D1 14.13 dBm
Temp 1| [TI OB
=g |, WJWW/WMWT P IIT o
7
1/.731948000 GHz
o Temp 2| [T1 OBW]
i 5[46 dBm
]/ 1| 733052000 GHz
1
10 D2 -[11.87 WBm \
| _20 Pl

——30

el

wywill

LA
W

-40

Center 1.7325 GHz

300 kHz/

Date: 15.NOV.2019 12:38:26

Span 3 MHz

LvVL

3DB

LvL
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.. RDG191108018-00C

®

Ref 30 dBm

16QAM _3 MHz

“RBW 30 kHz  Delta 1 [T1 ]
“VBW 100 kHz -1.50
“Att 40 dB SWT 10 ms 3.012000000

dB
MHz

30 Off:

—20-

set 4.

dB

OBW  2|.688000000
Marker| 1 [T1 ]
1475

MHz

dBm

[ PH

—10

D1 10.6

1731000000
Temp 1| [T1 OBW]

GHz

1 dBm.

7 WWW\»WM? St

1{.731156p00
mp 2| [T1 0OBW]

dBm
GHz

-0

—-10.

/

6118
1|. 733844000

dBm
GHz

D2 |

-—20

15_?9 d

i
{

o

-—30

Mo

—-50.

Date:

®

Center 1.7325 GHz

600 kHz/ Span 6 MHz

15.NOV.2019 12:39:13

Ref 30

dBm

16QAM_S MHz

“RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.41
“Att 40 dB SWT 2.5 ms 5.380000000

dB
MHz

30 Off:

~20

set 4.

dB

OBW  4/.560000000
Marker| 1 [T1 ]
—13[2

MHz

dBm

D1 12.6

[P

1|. 729820000

GHz

Temp—1l FT1 0oBW1
15 =+

0.

7 G 00
1730220000
Temp 2| [T1 OBW]

oBm
GHz

——10

5180
1|. 734780000

dBm
GHz

-—20

D2 |

"

——30

\ "\Iww

-40

Date:

Center 1.7325 GHz

1 MHz/ Span 10 MHz

15.NOV.2019 12:40:12

LvVL

3DB

LvL
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

16QAM_10 MHz

®

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz 0.19 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 9.800000000 MHz
30 Offset 4.5 dB OBW  8|-960000000 MHz
Marker| 1 [T1 ]
| 20 —15.231 dBm
— 1[.727580p00 GHz
Temp 1| [T1 OB
Lo D1 10.57 dBm ol hgme 1 L = 10 S
‘ 1|.728020000 GHz
o emp 2[ [T1 OB\]
T 7[72 dBm
1{.736980p00 GHz
—-10
¢
D2 -15. dBm.
o . 1
30 MMJ AT
e WA
--40.
—-50
--60
-70
Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 15.NOV.2019 12:41:09

16QAM_15 MHz

® “RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.98 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.120000000 MHz
30 Offset 4.5 dB 0BW 13[. 560000000 MHz
Marker| 1 [T1 ]
L 20 -11.96 dBm
1{. 725000000 GHz
D1 13.59 dBm
- emp 1 [T1 OB
I TN g A A dn [P Y| T 1
10 I U4 aprm
1{. 725780000 GHz
o Témp 2| [T1 OBW]
B 7164 dBm
1{. 739340000 GHz
L -10 ul
D2 712?1 dpm 1
| _20 - \‘L
il Whapa |
i i MIWUDW
-40
--50
--60
-70
Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 15.NOV.2019 12:42:15

LvVL

3DB

LvL
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

16QAM 20 MHz

® “RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.03 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 20.080000000 MHz
30 Offset 4.5 dB OBW 18|-000000000 MHz
Marker| 1 [T1 ]
| 20 -13/.07 dBm

1|- 722420000 GHz

D1 12.55 dBm Temp 1| [T1 0BW]
10 T A AL A AIH A

6194 dBm| v
1{. 723540000 GHz
2| [T1 0BW]

me
\ 8186 dBm
.

-0

[

. 741540000 GHz

\N‘

10 Y

D2 -13 ,T/S dBm
| 20 il

|40

3DB

—-50.

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 15.NOV.2019 12:43:15

LTE Band 5:
QPSK 1.4 MHz
® “RBW 30 kHz  Delta 1 [T1 ]
“VBW 100 kHz -0.13 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.290000000 MHz
30 Offset 4.5 dB 0BW  1].098000000 MHz
Marker| 1 [T1 ]
| 20 -10/39 dBm
835|. 840000000 MHz
1 PK D1 15.15 dBm
VAN [ Tenp 1] [T1 081
-10 73T OB v
835/. 948000000 MHz
o Temp 2| [T1 OBW]
B 7158 dBm
h 837].046000000 MHz
—-10 TIT
A
30
|40
L-50
| -60
-70
Center 836.5 MHz 300 kHz/ Span 3 MHz

Date: 15.NOV.2019 12:43:35
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.

:RDG191108018-00C

QPSK 3 MHz
® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 0.25 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 3.012000000 MHz
30 Offset 4.5 dB 0BW 2] 700000000 MHz
Marker| 1 [T1 ]
L 20 _12]46 dBm
835|.000000000 MHz
D1 13.71 dBm
- Temp 1 [T1 OB}
10 £ TN IR N T PN . |

v v Y A A 760 dBT| Ly
835/. 156000000 MHz
mp 2| [T1 OBW]

7182 dBm
837(.856000000 MHz

L-10 1

D2 712‘7!9 dpm \
| -20
W aad A |

|40

-0

—-50.

Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 15.NOV.2019 12:44:20

QPSK_5 MHz

® *RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.04 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.400000000 MHz
30 Offset 4.5 dB OBW  4/.560000000 MHz
Marker| 1 [T1 ]
L 20 10 dBm
D1 15.50 dBm TP EmeyTYY 833. 680000000 MHz
1l [T1 OB
# kel vl TR
834/.220000000 MHz
o Témp 2| [T1 OBW]

9(34 dBm
838[. 780000000 MHz

-40

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 12:45:19
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

QPSK 10 MHz
® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.39 dB
Ref 30 dBm *“Att 40 dB SWT 2.5 ms 9.760000000 MHz
30 Offset 4.5 dB oBW 9]-000000000 MHz
Marker| 1 [T1 ]
| 50 -13/ 69 dBm
— 831[.620000000 MHz
D1 12.4| dBm Femp 1| [T1 OBW]
| 10 A M TN IS
N oW Y 7183 dBm| Ly
831[.980000000 MHz
o lemp 2[ [T1 OBW]
T 9[24 dBm
840[. 980000000 MHz
L-10

D2 -13 ﬂ dB|
_20 i

! Pt g f

|40

—-50.

Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 15.NOV.2019 12:46:15

16QAM_1.4 MHz

® *RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -1.47 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.272000000 MHz
30 Offset 4.5 dB OBW  1|.104000000 MHz
Marker| 1 [T1 ]
L 20 —9lo0 dBm

835(.864000000 MHz

/Tr{v’\/vd“vwlwv‘uwuw ] Temp 1 [T1 o8]
m-

D1 14.76 dBm.

BTS2 UBM| Ly
835/|.948000000 MHz
Temp 2| [T1 OBW]

7107 dBm
837(.052000000 MHz

0.

——10 1

D2 -11.;&[{;1 N
| _20 n

WMMWV K A b 4208

——30

-40

Center 836.5 MHz 300 kHz/ Span 3 MHz

Date: 15.NOV.2019 12:43:56
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

16QAM _3 MHz

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.55 dB

Ref 30 dBm “Att 40 dB SWT 10 ms 3.000000000 MHz

30 Offset 4.5 dB OBW  2|.700000000 MHz
Marker| 1 [T1 ]
) -13/67 dBm
835|.000000000 MHz
D1 12.34 dBmT - ATer-mn 1] FT1 OBW]

P MR A W lgj 7169 dBm| Ly

835|. 156000000 MHz
mp 2| [T1 0OBW]

4185 dBm
837(.856000000 MHz
—-10.

D2 —13j6 dBm K
-—20

MNMWM{\’ "‘J L"”\J\/kq,w«w_“ aoe

-0

0 ¢
40
—-50
-—60
-70
Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 15.NOV.2019 12:44:41

16QAM_S MHz

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 2.04 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.220000000 MHz
30 Offset 4.5 dB OBW  4/.540000000 MHz
Marker| 1 [T1 ]
—20 -11/53 dBm
833|.900000000 MHz
D1 15.42 dBm
1 PK]
mp 1| [T1 OB
-10 #WWMMM—[’% P t 7 ]5 B LvL
834/.220000000 MHz
o Temp 2| [T1 OBW]

7198 dBm
§38[. 760000000 MHz
L _10 d m

mn,wmn/"‘f“r u
Ww u 3DB

——30

-40

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 12:45:47
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.

:RDG191108018-00C

16QAM_10 MHz

@ “RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz 1.58 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 9.920000000 MHz
30 Offset 4.5 dB OBW  8|-960000000 MHz
Marker| 1 [T1 ]
| 20 -15/59 dBm
— 831|.540000000 MHz
T1 Temp 1| [T1 OB
o D1 11.43 demfli_— e L[ -
A NNV 9161 dBm| Ly

832(.020000000 MHz
lemp 2[ [T1 OBW]

-0

—-10.

/
et w
" it W

O/

7132 dBm
840[.980000000 MHz
N

|40

—-50.

Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 15.NOV.2019 12:46:38

LTE Band 7:
QPSK 5 MHz
® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.56 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 5.320000000 MHz
30 Offset 4.5 dB OBW  4[.540000000 MHz
Marker| 1 [T1 ]
20 -11/16 dBm
2[. 532240000 GHz
1 PK] D1 15 dBm
WAML&W,I\A/WL-&\ ML;W/EQH;) 1| [T1 oBW]
-10

mp 2| [T1 0OBW]
10[17 dBm
2|.537260000 GHz

BT33 4B Ly
] \F 2|.532720000 GHz
1

-0

10 5

3DB

3

-—60

-70
Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 12:47:06
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

QPSK 10 MHz
<% *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.82 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 9.760000000 MHz
30 Offset 4.5 dB OBW  9|.000000000 MHz
Marker| 1 [T1 ]
| 20 -14.01 dBm
- 2|.530080000 GHz
np 1| [T1 OB
o pritesdsm o4 e Y L 1
And' A W AV 6146 dBm
2[-530480000 GHz
o lemp 2[ [T1 OBW]
B 8[44 dBm
2]|.539480000 GHz
—-10 P
D2 -14. dBm.

-—20

-—30

|40

Hikk*LW“NAL,A.
MW

—-50.

Date:

®

Center 2.535 GHz

2 MHz/

15.NOV.2019 12:48:02

Ref 30

dBm

QPSK_15 MHz

*RBW 300 kHz Delta
“VBW 1 MHz

“Att 40 dB SWT 2.5 ms 15.

Span 20 MHz

1[T11]
(0]

-03 dB

720000000 MHz

30 Off:

~20

set 4.

dB

Marker]

OBW 13[

620000
1 [T1
—11

D00 MHz
1

11 dBm

D1 14.8

[P

9 dBm.

2|

527140

P00 GHz

“"vadhwdhkrufﬂAﬁApﬁNkﬂ*AﬂAﬁA%ﬁ?p 1

[T1 OB

0.

2]
Téemp 2|

k=
528220
[T1 OB

5dBm
POO GHz

8
. 541840

33 dBm
P00 GHz

-10

——30

I,

Y Wy

-40

Date:

Center 2.535 GHz

3 MHz/

15.NOV.2019 12:48:56

Span 30 MHz

LvVL

3DB

LvL
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.. RDG191108018-00C

QPSK 20 MHz
® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -1.01 dB
Ref 30 dBm *“Att 40 dB SWT 2.5 ms 19.760000000 MHz
30 Offset 4.5 dB oBW 18080000000 MHz
Marker| 1 [T1 ]
| 20 -10.41 dBm
— b1 14.45 B 2|.525240000 GHz
- - m.
N ST R A e e L
L 10 TOLTO7aonT v
2|.526040000 GHz
o Temp 2| [T1 0BW]
B 9[39 dBm
2|.544120000 GHz
1
r-10 Dz —A1.495 dpm
W‘MM 3DB
--30
-40
L-50
| -60
-70
Center 2.535 GHz 4 MHz/ Span 40 MHz
Date: 15.NOV.2019 12:49:49

®

16QAM_S MHz

“RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz 0.80 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.220000000 MHz
30 Offfet 4.5 dB OBW  4[ 560000000 MHz
Marker| 1 [T1 ]
| 50 _11l60 dBm
[1PK] D1 14.79 dBm WL - i'iii?’gg);’o Chz
] P vy AT EMP
-10 T/f W o 73 UBIT| Ly
2|.532720000 GHz
o Temp 2| [T1 OBW]
B 6[45 dBm
2|.537280000 GHz
10 ! [
- D2 —I1YP1 dBm
B o \[ ¥
U v Vl
3DB
30
|40
L-50.
| -60
-70
Center 2.535 GHz 1 MHz/ Span 10 MHz
Date: 15.NOV.2019 12:47:34
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

16QAM_10 MHz

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 2.66 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 9.920000000 MHz
30 Offset 4.% dB OBW  8[.960000000 MHz
Marker| 1 [T1 ]
| 20 -16.02 dBm
S 2|.530040000 GHz
L _PK Temp 1| [T1 OB
Lo D1 10.81 dBmTd . " _teme L 1
AVLPRF TV AR W TE7 aBm
2]|.530520000 GHz
o lemp 2| [T1 OBW]
B 7174 dBm
2[.539480000 GHz
--10 \:
D2 -15_;9 d
| 20 " \U‘W
-30 U‘MW Awl‘.‘
--40
--50
|-60
-70
Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 15.NOV.2019 12:48:24

16QAM_15 MHz

® “RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -1.29 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.120000000 MHz
30 Offset 4.5 dB 0BW 13[. 560000000 MHz
Marker| 1 [T1 ]
| 20 =10 74 dBm
— b1 14.30 dB 1, 2527500000 GHz
10 ) 7 A r s AN ETP T| TTT 0BT
0 [s) aBrTT
2| 528220000 GHz
o Témp 2| [T1 OBW]
B 11}68 dBm
2541780000 GHz
| _ 1
10 D2 —I1.1 d 1t
e \W“‘WM
" e 4 v
—-30
-40
--50
--60
-70
Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 15.NOV.2019 12:49:21

LvVL

3DB

LvL
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C
16QAM_20 MHz
@ “RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -1.15 dB

Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.

920000000 MHz

Marker]
—20-

30 Offset 4.5 dB OBW 18|

080000
1 [T1
—11

D00 MHz
1

64 dBm

D1 13.23 dBm

. 524920

00 GHz

P B
< A A A g WA

—

i)

7
525960
[T1 OB

40 aBm
DOO GHz
1

T ‘ 2|
T 2]
Lo mp

7
544040

64 dBm
DOO GHz

D2 -12.f7 dBm

| _20 ol Hlul

[

-—30

e LTy

|40

—-50.

Center 2.535 GHz 4 MHz/

Date: 15.NOV.2019 12:50:15

Span 40 MHz

LvVL

3DB
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

FCC §2.1051, §22.917(a) & §24.238(a) & §27.53- SPURIOUS EMISSIONS AT
ANTENNA TERMINALS

Applicable Standard

FCC §2.1051, §22.917(a) , §24.238(a) and §27.53.

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate
attenuation. Sufficient scans were taken to show any out of band emissions up to 10™ harmonic.

EUT Splitter Spectrum Analyzer

CMU200/CMWS500

Test Equipment List and Details

Manufacturer Description Model Nif;;i;lr Cal;;);‘ta:ion CS::EI;;?

R&S Spectrum Analyzer FSU 26 200256 2019-05-09 2020-05-09

Rohde & Schwarz Signal Analyzer FSIQ26 831929/005 2019-08-03 2020-08-03
yzjingcheng Coaxial Cable Sy | 41010013 | Eachtime /
Unknown Coaxial Cable C-SJ00-0010 C0010/03 Each time /
E-Microwave Two-way Spliter ODP-1-6-2S | OE0120142 Each time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 24.5°C~26.5°C
Relative Humidity: 45%~46 %
ATM Pressure: 101.0kPa ~101.2kPa
Tester: Chris Mo
Test Date: 2019-11-14~2019-11-15

Test Result: Compliance. Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C
GSMS850 Middle Channel
Marker 1 [T1] RBW 100 kH=z RF Att 40 odB
@Ref Lvl -41.75 JdBm VEBW 100 kHz
34 dBm 991.95611222 MH= SWT 245 ms Unit <dBEm
41
30 4.5 diB Cffset ¥ LT11
o991
. Fundamental
. /
— 1MA
10
0Dl -13 dBm
=20
=30
e “J NJUMfi
/uakyuﬂu+&~mﬂmwuwmnp&dawdﬂwwhvu&«}“"‘u4ﬂJMJ“~“*~ bonad
-50
&0
& el
Start 30 MH=z 97 MHz/ Stop 1 GHz
Date: 14 . HOV.2019 13:04:13
Marker 1 [T1] RBW 1 MHE=z RF Att 40 odB
@Ref vl -29.36 dBm VBW 3 MEz
34 dBm &.987975095 GH=z SWT £2 m=s Unit <dBEm
41
30 4.5 diB Cffset ¥ LT11
G.
20
10
dR3 1MA
10
0Dl -13 dBm
=20
-39 /\“""L"
el T T TP AL PR
MMMWHMWJW' A
40
-50
&0
& el

Start 1 GHz

Date:

14 . HOV.2019

S900 MHz/

13:0%:00

Stop 10 GHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

Fundamental

PCS 1900 Middle Channel

Marker 1 [T1] REBW 100 kHz RF ALt 40 dB
Fef Lvl =41.80 dBm VEW 100 kEz
4.5 dBEm 979.61725447 MH=Z SWT 245 mz Unit <dBm
34.5
4.5 dE Coffset ¥ 1
a0 11(7T1)
Ex ko
20
10
o} LMAX 1MA
-10
o1 -1 «
20
-30
-40 1
FPTI  S TR TR S MMWWMWW i)
S0
-50
65.5
Start 30 MH=z 97 MHz/ Stop 1 GHz
Date: 14 . HOV.20159 13=20:=04
Marker 1 [T1] RBW 1 ME=z RF Att 40 dB
Fef Lvl -25.6% dBm VEW 3 ME=z
34.5 dEm G.71743487 GH=z SWT 52 m=s Unit dEm
34.5
4.5 dE Coffset ¥ 1
a0 11(7T1)
&
20
c}‘ 1MA
-10
o1 -1y aE
20
3
-30 /_\Lu
A o PESWINCY NP R
-4an
S0
-50
65.5

Start 1 GHz

Date:

14 . HOV.2019

S900 MHz/

13:20:46

Stop 10 GHz

Page 63 of 158




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

Marker 1 [T1] RBW 1 ME=z RF Att 40 dB
Fef Lvl -25.18 dBm VEW 3 ME=z
4.5 dBEm 16.7735470% GHz SWT 58 ms Unit <dBm
34.5
4.5 dE Coffset ¥ 1
a0 2 11(7T1)
I
20
10
o] anmazx 1MA
-10
D11 13 dE
20
. \d
-130
el i) |uﬂ’JJ*x\h*quhﬂﬂ4u4*4h»Liumnhi*m"*“*jbji*wil1f\Jiikﬁfkuwﬂ,aL*u
-4an
50
-&0
65.5
Start 10 GH= 1 GH=z/ Stop 20 GH=z
Date: 14 . HOV.20159 13:=221:10
WCDMA Band 2 Rel 99 Middle Channel
Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Fef Lvl -41.61 dBm VEW 100 kEz
4.5 dBEm 990.28056112 MHZ SWT 245 mz Unit <dBm
34.5
4.5 dE Coffset ¥ 1 .
10 = 11[T1] AR (2 |
930.2805¢112 MHZ|
20
10
o LA 1MA
-10
-1 -1 aE
20
-130
dd”vuvAﬂM$LﬁMU“AhHﬂHP«M“MﬁthﬂW¢“ﬂJthdﬂ&nWﬂlﬂkwdnJ—MV“w~mdhAuq
50
-&0
65.5

Start 30 MHz

Date: 14 . HOV.2019

14:17:04

97 MHz/

Stoep 1 GH=z
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

Marker 1 [T1] REW 1 ME=z RF Att 40 dB
Ref Lwl -2%.84 dBm VEBW 3 ME:z
34.5 dBEm §.96993988 GHz SWT 52 ms Unit dBm
34.5
4.5 dE Offset \E 1 4 ¢
10 = 1) [T1] dBir (2 |
3 GHZ|
Fundamental
1HA
~10
01 -1 «
20
1
—10 ¥
MNL-, AT AR bR
-40
50
&5, 5
Start 1 GH=z S900 MHz/ Stop 10 GH=z
Date: 14 . HOV.20159 14:218:45
Marker 1 [T1] REW 1 ME=z RF Att 40 dB
Ref Lwl -2%.60 dBm VEBW 3 ME:z
34.5 dBEm 18.27655311 GHz SWT 58 ms Unit dBm
34.5
a0 4.5 dE Coffset Y|t
18.27
20|
10
o -LLAZ
~10
01 13 «
20
1
-30) 1
TP S W RTINS, TV AL A AL ]
-40
50
&5, 5

Start 10 GHz

Date: 14 . HOV.201%9 14:19:09

1 GHz/

Stop 20 GH=z
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

WCDMA Band 5 Rel 99 Middle Channel

Marker 1 [T1] RBW 100 kH=z RF Att 40 dB
Rafl Lvl =41.&8 JdBm VEBW 100 kH=z
4.5 dBm 976.6733466% MHZ SWT 245 ms Unit £Bm
4.5
4.5 dE Ooffsetp Y1111
2 1) (1
=l [T
20
Fundamental
.
0

D 13 dB
20
-30
-40 [
WMWMWWMJ WIS
50
65
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 14 . MOV.2019 14:20:54
Marker 1 [T1] REBW 1 MH=z RF Att 40 dB
Refl Lvl =30.54 dBm VEW 3 MHz
34.5 dBm G.969935%88 GHz SWT 52 ms Unit
34.5
4.5 dE Ooffsetp v T1]
10 21 (T
.96
20
10
0 1HA
-10
D 1 dB
20
1
-30 -
MMMWMW%W v .
-40
50
65
Start 1 GHz 900 MHz/ Stop 10 GH=z
Date: 14 . MOV.2019 14:20:14
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.. RDG191108018-00C

LTE Band 2_1.4 MHz_Middle_QPSK

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -38.59 dBm
SWT 100 ms 140.580000000 MHz

@

Ref 20 dBm
20 OFF

*Att 30 dB

set 4.5 dB

10

-0

LvVL

--10.

D1 -13 dBm

--30.

|- 40.

" )1y e At At
VAFWRY U ‘““Wb"\lﬂlhw =Ry NN

-—60-

=70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date:

@

Ref 30 dBm
30 OfF

15.NOV.2019 14:26:33

*RBW 1 MHz
“VBW 3 MHz
SWT 250 ms

Marker 1 [T1 ]
-23.03 dBm

*Att 40 dB 7 .225000000 GHz

set 4.5 dB

20

10

LvVL

Fundamental

N

—10

D1 -13 dBm

L _20

-—30

-—50.

-—60-

-70

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 15.NOV.2019 14:26:45
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -17.43 dBm

Ref 20 dBm *Att 30 dB SWT 130 ms 18.050000000 GHz

20 Offset 4.5 dB

L10

LVL

——10.

D1 -13 dBm

|-40

-—50

—-—60.

=70

-80

Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 15.NOV.2019 14:26:58

LTE Band 2_3 MHz_Middle QPSK

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -43.89 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 140.580000000 MHz

20 Offset 4.5 dB

10

-0

LvVL

| —10

D1 -13 dBm

|20

--30.

3DB

-—-60.

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 15.NOV.2019 14:27:17
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

@ *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -23.38 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.200000000 GHz
30 Offset 4.5 dB
| 50
1P
rAxHI I
B LVL
Fundamental
Lo
| -10

D1 -13 dBm

JW;A%,W oAt g

-70

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 15.NOV.2019 14:27:30

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -16.75 dBm

Ref 20 dBm *Att 30 dB SWT 130 ms 18.063000000 GHz

20 Offset 4.5 dB

10

-0

LvVL

| —10

D1 -13 dBm

MR S

--30.

3DB

--50.

-—-60.

-80

Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 15.NOV.2019 14:27:43
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.. RDG191108018-00C

LTE Band 2_5 MHz_Middle_QPSK

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45_.32 dBm

®

Ref 20 dBm *Att 30 dB SWT 100 ms 140.580000000 MHz
20 Offset 4.5 dB
L 10
1 P
IMAXH
o LVL
~—10.
D1 -13 (dBm
-—20-
-—30-
308
| _40
1
501 I - A T " Al ) N 1,
A WW#‘WM”W}M M ARIA At
-—60-.
-—70-
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date:

®

15.N0OV.2019 14:28:03

*RBW 1 MHz
*VBW 3 MHz
SWT 250 ms

Marker 1 [T1 ]
-23.43 dBm

Ref 30 dBm 7 .225000000 GHz

30 OfF

*Att 40 dB

set 4.5 dB

20

Fundamental AT

LvVL

|10

D1 -13 dBm

--20.

A A A g

Y

--50.

-70

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 15.NOV.2019 14:28:15
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -17.50 dBm

Ref 20 dBm *Att 30 dB SWT 130 ms 18.063000000 GHz

20 Offset 4.5 dB

LVL

——10.

D1 -13 dBm

=4

——20-

|-40

-—50

—-—60.

=70

-80

Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 15.NOV.2019 14:28:28

LTE Band 2_10 MHz_Middle_QPSK

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.58 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 144.460000000 MHz

20 Offset 4.5 dB

10

-0

LvVL

| —10

D1 -13 dBm

|20

--30.

3DB

A A " 1 ln A Ak A n i d A
WWJLUWW\N\N" A AN A e iy AT

-—-60.

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 15.NOV.2019 14:28:48
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

Fundamental

®

Ref 30 dBm

*RBW 1 MHz
*VBW 3 MHz
*Att 40 dB SWT 250 ms

Marker 1 [T1 ]
-23.63 dBm
11.200000000 GHz

30

20

OfTF:

set 4.

LVL

——10-

D1 -13

-—20

dBm

-—30

T YV 'AMMMJAMPWWMWM« 3DB

--50.

-—60-

-70

Start 1 GHz

1.25 GHz/

Date: 15.NOV.2019 14:29:01

®

Ref

20

dBm

“RBW 1 MHz
“VBW 3 MHz
*Att 30 dB SWT 130 ms

Stop 13.5 GHz

Marker 1 [T1 ]
-16.54 dBm
14.787000000 GHz

20

10

OffF

set 4.%

5 dB

-0

| —10

LvVL

|20

D1 -13 4

dBm

--30.

3DB

--50.

-—-60.

-80

Start 13.5 GHz

650 MHz/

Date: 15.NOV.2019 14:29:14

Stop 20 GHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.. RDG191108018-00C

LTE Band 2_15 MHz_Middle_QPSK
“RBW 100 kHz
“VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]
-45.82 dBm
140.580000000 MHz

Ref 20 dBm *Att 30 dB

20 Offset 4.5 dB

10

LVL

——10.

D1 -13 dBm

——20-

-—30

|-40

= r

S0k

(Ul Vs %

<
%
k-

—-—60.

=70

-80

Date:

Start 30 MHz 97 MHz/ Stop 1 GHz

15.N0OV.2019 14:29:40

*RBW 1 MHz
*VBW 3 MHz
SWT 250 ms

Marker 1 [T1 ]
-23.57 dBm
11.225000000 GHz

Ref 30 dBm *Att 40 dB

Fundamental

--50.

30 Offset 4.5

dB

20

LvVL

|10

D1 -13

N

dBm

--20.

3DB

4QA

-70

Date:

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

15.NOV.2019 14:29:53
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

®

Ref 20

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -16.99 dBm
dBm *Att 30 dB SWT 130 ms 18.063000000 GHz

20 OfF:

set 4.5 dB

——10.

D1 -13 dBm

——20-

-—30

|-40

-—50

—-—60.

=70

-80

Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 15.NOV.2019 14:30:06

®

Ref 20

LTE Band 2_20 MHz_Middle_QPSK

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -48.25 dBm
dBm “Att 30 dB SWT 100 ms 140.580000000 MHz

20 OfF

10

set 4.5 dB

-0

| —10

D1 -13 dBm

|20

--30.

-—-60.

-80

Start 3

0 MHz 97 MHz/ Stop 1 GHz

Date: 15.NOV.2019 14:30:29

LVL

LvVL

3DB
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

@ *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -24.09 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.200000000 GHz
30 Offset 4.5 dB
| 20
Fundamental G |,
LVL
Lo
—-10-

D1 -13 dBm

-—20

I AR A A g |

--50.

-—60-

-70

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 15.NOV.2019 14:30:41

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -15.90 dBm

Ref 20 dBm *Att 30 dB SWT 130 ms 17.400000000 GHz

20 Offset 4.5 dB

10 [ A

0

LvVL

| —10

D1 -13 dBm

LVILATIGN, o

——30-

3DB

-—50-

-—60-

-80

Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 15.NOV.2019 14:30:54
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

LTE Band 4_1.4 MHz_Middle_QPSK

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -48.39 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 823.460000000 MHz
20 Offset 4.5 dB

L10

LVL

——10.

D1 -13 dBm

——20-

-—30

|-40

Im’lll Lo pi A Y N P P A il b |Y A Ak
VAR AW RN S AN UV U ISRV A~ i A ARV

—-—60.

=70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 15.NOV.2019 14:31:17

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -22.84 dBm

Ref 30 dBm *Att 40 dB SWT 250 ms 11.200000000 GHz

30 Offset 4.5 dB

Fundamental 0
1 Pl
IMAXH
1o LvVL
i
| 10

D1 -13 dBm

4
4

--50.

-70

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 15.NOV.2019 14:31:29
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

®

Ref 20 dBm

*RBW 1 MHz
*VBW 3 MHz

*Att 30 dB SWT 130 ms

15

Marker 1 [T1 ]

-15.96 dBm
-463000000 GHz

20 Offset 4.

——10.

D1 -13

——20-

dBm

-—30

|-40

-—50

—-—60.

=70

-80

Start 13.5 GHz

Date: 15.NOV.2019 14:31:42

®

Ref 20 dBm

650 MHz/

Stop 20 GHz

LTE Band 4_3 MHz_Middle_ QPSK

“RBW 100 kHz
*VBW 300 kHz

*Att 30 dB SWT 100 ms

790

Marker 1 [T1 ]

-48.27 dBm
-480000000 MHz

10

20 Offset 4.5 dB

-0

| —10

D1 -13

|20

dBm

--30.

AR W &

-—-60.

-80

Start 30 MHz

Date: 15.NOV.2019 14:32:01

97 MHz/

Stop 1 GHz

LVL

LvVL

3DB
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

@ *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -23.98 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.175000000 GHz
30 Offset 4.5 dB
Fundamental
| 50
10 LVL
)
A
I-10

D1 -13 dBm

-—20

o] b A

[

TR

€
3
<

--50.

-—60-

-70

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 15.NOV.2019 14:32:13

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -16.92 dBm

Ref 20 dBm *Att 30 dB SWT 130 ms 18.076000000 GHz

20 Offset 4.5 dB

10

-0

LvVL

| —10

D1 -13 dBm

ARV, W W N OV,

3DB

--50.

-—-60.

-80

Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 15.NOV.2019 14:32:26
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

LTE Band 4_5 MHz_Middle_QPSK

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -48.14 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 970.900000000 MHz

20 Offset 4.5 dB

L10

LVL

——10.

D1 -13 dBm

——20-

-—30

|-40

3

4
>
L
3

Ww‘:"\-“vd‘“‘fwlul'“- 1 T 1) ‘w‘b‘vmw% W A Aoy . P

—-—60.

=70

-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 15.NOV.2019 14:32:49

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -23.42 dBm

Ref 30 dBm *Att 40 dB SWT 250 ms 3.175000000 GHz

30 Offset 4.5 dB

L 20

Fundamental

LvVL

D1 -13 dBm

|-20. 4

3

--50.

-70

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 15.NOV.2019 14:33:02
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -16.63 dBm

Ref 20 dBm *Att 30 dB SWT 130 ms 16.100000000 GHz

20 Offset 4.5 dB

LVL

——10.

D1 -13 dBm

|-40

-—50

—-—60.

=70

-80

Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 15.NOV.2019 14:33:15

LTE Band 4_10 MHz_Middle_QPSK

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -48.06 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 767 .200000000 MHz
20 Offset 4.5 dB
10 [ A |
1 Pl
IMAXH
o LVL
| —10
D1 -13 (dBm
20
-—30-
3DB
|- 40.
1
1A P Y ] [P P A, Y AY. Aty dar Ara
a4 Avava ) NI WA Vol w A TR A
-—60-:
=70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 15.NOV.2019 14:33:38
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

Fundamental

®

Ref 30

dBm

*RBW 1 MHz
*VBW 3 MHz
*Att 40 dB SWT 250 ms

Marker 1 [T1 ]
-23.62 dBm
11.200000000 GHz

30 OfF:

20

set 4.

——10-

D1 -13

-—20

dBm

-—30

THTHN

AR A mhM'Kh,mmMuW
PYUNTT YOV D ated v

--50.

-

-—60-

-70

Start 1 GHz

1.25 GHz/

Date: 15.NOV.2019 14:33:51

®

Ref 20

dBm

“RBW 1 MHz
“VBW 3 MHz
*Att 30 dB SWT 130 ms

Stop 13.5 GHz

Marker 1 [T1 ]
-16.32 dBm
16.750000000 GHz

20 OfF

10

set 4.

5 dB

-0

| —10

D1 -13

dBm

--30.

--50.

-—-60.

-80

Start 13.5 GHz

650 MHz/

Date: 15.NOV.2019 14:34:03

Stop 20 GHz

LVL

3DB

LvVL

3DB
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

LTE Band 4_15 MHz_Middle_QPSK

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.36 dBm
Ref 20 dBm *Att 30 dB SWT 100 ms 210.420000000 MHz

20 Offset 4.5 dB

L10 =

LVL

——10.

D1 -13 dBm

——20-

-—30

|-40

A5G0 A AN nw\“«d it AL A N b AP AN
A ) Lat) AN AR

Y Wi v Ao

—-—60.

=70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 15.NOV.2019 14:34:30

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -23.43 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 8.400000000 GHz
30 Offset 4.5 dB

Fundamental 20
1 Pl
IMAXH |10
LVL
Lo
A
| 10

D1 -13 dBm

--20.

--50.

-70

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 15.NOV.2019 14:34:43
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -16.62 dBm

Ref 20 dBm *Att 30 dB SWT 130 ms 17.413000000 GHz

20 Offset 4.5 dB

LVL

——10.

D1 -13 dBm

=

|-40

-—50

—-—60.

=70

-80

Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 15.NOV.2019 14:34:56

LTE Band 4 20 MHz_Middle_QPSK

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -44 .54 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 198.780000000 MHz

20 Offset 4.5 dB

10

-0

LvVL

| —10
D1 -13 dBm

|20

30B
|- 40.

o 5.0 g Ak W\\V«‘L ™ AAAMWWNI;HIA 1AL Al A RUA G Aoty s A MNAM
v < g \ A WA

4
R

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 15.NOV.2019 14:35:22
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

Fundamental

®

Ref 30 dBm

*RBW 1 MHz
*VBW 3 MHz

*Att 40 dB

SWT 250 ms

Marker 1 [T1 ]
-23.77 dBm
11.175000000 GHz

30

20

OfTF:

set 4.

Lo

——10-

D1 -13

-—20

dBm

-—30

NV

L

--50.

-—60-

-70

Date:

®

Start 1 GHz

1.25 GHz/

15.N0OV.2019 14:35:35

Ref

20

dBm

“RBW 1 MHz
“VBW 3 MHz

*Att 30 dB

SWT 130 ms

Stop 13.5 GHz

Marker 1 [T1 ]
-16.88 dBm
19.350000000 GHz

20

10

OffF

set 4.5 dB

-0

| —10

D1 -13

|20

dBm

--30.

Ny

--50.

-—-60.

-80

Date:

Start 13.5 GHz

650 MHz/

15.NOV.2019 14:35:48

Stop 20 GHz

LVL

3DB

LvVL

3DB
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LTE Band 5_1.4 MHz_Middle_QPSK
“RBW 100 kHz
“VBW 300 kHz
SWT 100 ms

®

Ref 30 dBm *Att 40 dB

Marker 1 [T1 ]
-38.79 dBm
916.580000000 MHz

30 Offset 4.5 dB

20

Fundamental

Lo

LVL

——10-

D1 -13 dBm

-—20

-—30

--50.

-—60-

-70

Start 30 MHz 97 MHz/

Date:

®

Ref 20 dBm

15.N0OV.2019 14:36:07

“RBW 1 MHz
“VBW 3 MHz

*Att 30 dB SWT 180 ms

Stop 1 GHz

Marker 1 [T1 ]
-34.32 dBm
7.228000000 GHz

20 Offset 4.5 dB
10
1 Pl
MAXH
o LVL
| -10
D1 -13 dBm
I--20.
I-30. T
3DB
LIRS &MLMUMVMJ‘LHJJ\MUANAAM
A A A
VAT A
I--60.
I-70.
-80
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 15.NOV.2019 14:36:20
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LTE Band 5_3 MHz_Middle_QPSK

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -37.98 dBm
Ref 30 dBm *Att 40 dB SWT 100 ms 379.200000000 MHz

30 Offset 4.5 dB

| 20

VAXH Fundamental
LVL

Lo

——10-

D1 -13 dBm

-—20

30
7 L
D). o "y P AT | LA oA | N + b il

ind

--50.

-—60-

-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 15.NOV.2019 14:36:43

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -35.29 dBm
Ref 20 dBm “Att 30 dB SWT 180 ms 7.228000000 GHz
20 Offset 4.5 dB
l10
1P
VAXH
ro LVL
| -10
D1 -13 dBm
20
I-30
1
X 308
|40 M\]“V“'“ VA_[L VUV PR FEPTY ‘._‘j\lvrvb\w MM“WL"\JJ“MVM
Hosl 29 Sk
Qp o
I-60
I-70
-80
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 15.NOV.2019 14:36:55
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LTE Band 5_5 MHz_Middle_QPSK

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -37.41 dBm

Ref 30 dBm *Att 40 dB SWT 100 ms 852.560000000 MHz
30 Offset 4.5 dB

| 20

L Fundamental

Lo

——10-

D1 -13 dBm

-—20

-—30

4 k
e v Al A it ) AN A 2 TN

--50.

-—60-

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 15.NOV.2019 14:37:16

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -34.68 dBm

Ref 20 dBm *Att 30 dB SWT 180 ms 8.740000000 GHz

20 Offset 4.5 dB

10

-0

LvVL

| —10

D1 -13 dBm

|20

--30.

N Ay - o A i

e v“Mlv

-—-60.

-80

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 15.NOV.2019 14:37:29
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LTE Band 5_10 MHz_Middle_QPSK

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -35.75 dBm
Ref 30 dBm *Att 40 dB SWT 100 ms 856.440000000 MHz

30 Offset 4.5 dB

| >0

1 Pl

rAxHI I » Fundamental
Lo
|10

D1 -13 dBm

-—20

-—30

--50.

-—60-

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 15.NOV.2019 14:37:49

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -34.88 dBm

Ref 20 dBm *Att 30 dB SWT 180 ms 7.228000000 GHz

20 Offset 4.5 dB

10

-0

LvVL

| —10

D1 -13 dBm

|20

--30.

[ 0 Ay PRTE T A - ,.,IWM}VMMMNm,l\uhvumr\m o

-—-60.

-80

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 15.NOV.2019 14:38:02
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LTE Band 7_5 MHz_Middle_QPSK

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -42.98 dBm
Ref 10 dBm *Att 30 dB SWT 100 ms 796 .300000000 MHz

10 Offset 4.5 dB

Lo
1P
VAXH
1o LVL
-—20.
D1 -25 dBm
—-30-
| _a0 1
Y
3DB
--50-

—-—70.

-—80

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 15.NOV.2019 14:38:26

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -34 .22 dBm
Ref 24.5 dBm “Att 30 dB SWT 250 ms 7.225000000 GHz
offset 4.5 dB ||

20

Fundamental 10

LvVL
-0

DI -25 dBm

ool A AR g g

Aok AL,

3DB

-—60-

=70

Center 7.25 GHz 1.25 GHz/ Span 12.5 GHz

Date: 15.NOV.2019 14:39:58
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@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -27.71 dBm
Ref 10 dBm *Att 20 dB SWT 260 ms 16.750000000 GHz
10 Offset 4.5 dB

Lo

——10.

LVL

-—20.

D1 -25 dBml

|-40

-—50

-—60-

—-—70.

-—80

-90

Center 20 GHz 1.3 GHz/ Span 13 GHz

Date: 15.NOV.2019 14:40:22

LTE Band 7_10 MHz_Middle_QPSK

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.65 dBm
Ref 10 dBm “Att 30 dB SWT 100 ms 800.180000000 MHz

10 Offset 4.5 dB

o

|10

LvVL

| 20

D1 -25 dBm

-—30-

|- 40.

3DB

Pt AAAAL AN A N MM At M b sl WA A i

--70.

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 15.NOV.2019 14:40:42
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Fundamental

®

Ref 24.5 dBm

*Att 30 dB

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -34.85 dBm
SWT 250 ms 11.025000000 GHz

20

Offset 4.5

dB

10

Lo

LVL

—10

dBm

| v Aukt

m~ﬂwwdaquuw» .JlMﬂM}

b PN i

-—60-

=70

Date:

Center 7.25 GHz

1.25

15.N0OV.2019 14:41:08

Ref 10 dBm

*Att 20 dB

GHz/ Span 12.5 GHz

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -27.75 dBm
SWT 260 ms 17 .400000000 GHz

10 Offset 4.5 dB

|10

| 20

LvVL

D1 -25

| 30 I

dBm

|- 40.

PR

3DB

-—-60.

--70.

-90

Date:

Start 13.5 GHz

1.3 GHz/ Stop 26.5 GHz

15.NOV.2019 14:41:36
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LTE Band 7_15 MHz_Middle_QPSK

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.13 dBm
Ref 10 dBm *Att 30 dB SWT 100 ms 796 .300000000 MHz

10 Offset 4.5 dB

Lo
1 Pl
MAXH
-10 LVL
-—20.
D1 -25 dBm
—-30-
|40
1
F 3DB
--50-

A Aot .AA,M‘)M,MMMMLWWJ sty sy

—-—70.

-—80

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 15.NOV.2019 14:42:03

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -33.93 dBm
Ref 24.5 dBm “Att 30 dB SWT 250 ms 11.200000000 GHz
offset 4.5 dB ||

Fundamental 20

LvVL
0

Dfl -25 dBm

--30.

AR A At o g o

A5Gl N

-—60-

--70.

Center 7.25 GHz 1.25 GHz/ Span 12.5 GHz

Date: 15.NOV.2019 14:42:29
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®

Ref 10

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -27.35 dBm
dBm *Att 20 dB SWT 260 ms 18.076000000 GHz

10 OfFF

Lo

set 4.5 dB

——10.

-—20.

D1 -25 dBm 1

——30)

|-40

-—50

-—60-

—-—70.

-—80

-90

Start 13.5 GHz 1.3 GHz/ Stop 26.5 GHz

Date: 15.NOV.2019 14:42:56

®

LTE Band 7_20 MHz_Middle_QPSK

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -33.46 dBm
Ref 10 dBm “Att 30 dB SWT 100 ms 899.120000000 MHz
10 Offset 4.5 dB
-0
1 Pl
[VAXH I
| 20
D1 -25 (dBm
--30. 4
Y
+-—40;

--70.

-90

Start 3

0 MHz 97 MHz/ Stop 1 GHz

Date: 15.NOV.2019 14:43:23

LVL

LvVL

3DB
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Fundamental

@ *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.85 dBm
Ref 14.5 dBm “Att 20 dB SWT 250 ms 2.625000000 GHz
offsdt 4.5 dB "
L 10
1 PRI
IMAXH
LVL
|-10.
|-20
Dl -25 dBm
I
L
40 y 3DB
e b A U gt s Mo
W | AT v LA
MMA Jew J
I-70.
| -80
Center 7.25 GHz 1.25 GHz/ Span 12.5 GHz
Date: 15.NOV.2019 14:43:48
@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -27.00 dBm

Ref 10 dBm

*Att 20 dB

SWT 260 ms

18.050000000 GHz

10 Offset 4.5 dB

0

|10

| 20

LvVL

D1 -25

dBm

b

|- 40.

Wk

P

3DB

-—-60.

--70.

-90

Date:

Start 13.5 GHz

15.NOV.2019 14:44:10

1.3 GHz/

Stop 26.5 GHz
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FCC §2.1053, §22.917 & §24.238 & §27.53- SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917, § 24.238 and § 27.53;

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the antenna
height and polarization as well as EUT azimuth were varied in order to identify the maximum level of
emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Remove the EUT and replace it with substitution antenna. A signal generator was connected to the
substitution antenna by a non-radiating cable. The absolute levels of the spurious emissions were measured
by the substitution.

Spurious emissions in dB = 10 lg (TXpwr in Watts/0.001) — the absolute level

Spurious attenuation limit in dB =43 + 10 Log;o (power out in Watts)
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

Test Equipment List and Details

. L. Serial Calibration Calibration
Manufacturer Description Model Number Date Due Date
R&S EMI Test Receiver ESR3 102453 2019-06-26 | 2020-06-26
Sunol Sciences Antenna JB3 A060611-1 2017-11-10 2020-11-10
EMCO Adjujfable Dipole 3121C 9109-753 N/A N/A
ntenna
Unknown Coaxial Cable C-NJNIJ-50 C-0400-01 2019-09-05 2020-09-05
Unknown Coaxial Cable C-NINJ-50 C-0075-01 2019-09-05 | 2020-09-05
Unknown Coaxial Cable C-NJNIJ-50 C-1400-01 2019-05-06 2020-05-06
Unknown Coaxial Cable C-NINJ-50 C-0200-02 2019-09-05 | 2020-09-05
HP Amplifier 8447D 2727A05902 | 2019-09-05 | 2020-09-05
Sinoscite Band-stop filter | POFECROIMS T ya3g001 | 2019-06-16 | 2020-06-16
Agilent Signal Generator E8247C MY43321350 | 2018-12-10 2019-12-10
Agilent Spectrum Analyzer E4440A SG43360054 | 2019-05-09 | 2020-05-09
TDK RF Horn Antenna HRN-0118 130 084 2018-10-12 | 2021-10-12
ETS-Lindgren Horn Antenna 3115 00052735 | 2018-10-12 | 2021-10-12
Unknown Coaxial Cable C-SJSI-50 C-0800-01 2019-09-05 | 2020-09-05
Unknown Coaxial Cable C-NJNJ-50 C-0200-02 2019-09-05 | 2020-09-05
MITEQ Amplifier | APSTIIIS00 5001271 | 20190905 | 2020-09-05
BSF1710-
Sinoscite Band-stop filter 1785MN-0383- 0383003 2019-06-16 | 2020-06-16
003
. BSF1850-
Sinoscite Band-stop filter 1910MS-0935V2 0935V2 2019-06-16 2020-06-16
. BSF2500-
Sinoscite Band-stop filter 2750MS-1439-001 1437001 2019-06-16 2020-06-16
Ducommun Horn Antenna ARH-4223-02 | 1007726004 56161118 | 2019-11-18
Technolagies 1304
Ducommun Horn Antenna ARH-4223-02 1007726-02 | H416.11-18 | 2019-11-18
Technolagies 1304
Quinstar Amplifier QLW- 1%05536' 15964001001 | 2019-06-27 | 2020-06-27

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).
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Test Data

Environmental Conditions

Test Items | Radiation Below 1GHz | Radiation Above 1GHz
Temperature: 25.9°C 25.7°C
Relative Humidity: 43 % 43%
ATM Pressure: 101.2 kPa 100.2 kPa
Tester: Tyler Pan Neil Liao
Test Date: 2019-11-20 2019-11-16

Test Result: Compliance.
EUT Operation Mode: Transmitting

Cellular Band (PART 22H)
30 MHz-10 GHz:

Substituted Method
Frequency Polar Receiyer Substituted | Antenna ahsclute Limit Margin
Oy | @) | Level Gain | Cableloss | Level | (pm) | (aB)
nv) . (dB) (dBm)
(dBm) (dBd/dBi)
GSM850, Frequency:836.600 MHz
1673.200 H 50.66 -53.28 10.6 0.73 -43.4 -13.0 30.4
1673.200 \4 47.16 -57.38 10.6 0.73 -47.5 -13.0 34.5
2509.800 H 57.10 -45.81 13.1 1.25 -34.0 -13.0 21.0
2509.800 \% 53.80 -49.14 13.1 1.25 -37.3 -13.0 243
3346.400 H 37.85 -61.83 13.8 1.61 -49.6 -13.0 36.6
3346.400 \% 38.36 -61.36 13.8 1.61 -49.1 -13.0 36.1
192.900 H 40.50 -68.54 0.0 0.47 -69.0 -13.0 56.0
201.300 v 49.22 -61.31 0.0 0.49 -61.8 -13.0 48.8
WCDMA Band V, Frequency:836.600 MHz
1673.200 H 38.76 -65.18 10.6 0.73 -55.3 -13.0 42.3
1673.200 \% 38.45 -66.09 10.6 0.73 -56.2 -13.0 432
2509.800 H 42.06 -60.85 13.1 1.25 -49.0 -13.0 36.0
2509.800 \% 4422 -58.72 13.1 1.25 -46.9 -13.0 33.9
3346.400 H 36.09 -63.59 13.8 1.61 -51.4 -13.0 384
3346.400 \% 36.41 -63.31 13.8 1.61 -51.1 -13.0 38.1
226.100 H 38.10 -70.85 0.0 0.5 -71.4 -13.0 58.4
299.600 \% 37.98 -72.02 0.0 0.52 -72.5 -13.0 59.5
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PCS Band (PART 24E)
30 MHz-20 GHz:
Substituted Method
Frequency Polar Receiyer Substituted | Antenna AT Limit Margin
oy | @v) | EERE | Level Gain | CableLoss | Le¥el | (apm) | (aB)
nv) . (dB) (dBm)
(dBm) (dBd/dBi)
GSM1900, Frequency:1880.000 MHz
3760.000 H 45.68 -51.96 13.8 1.63 -39.8 -13.0 26.8
3760.000 \% 45.16 -52.34 13.8 1.63 -40.2 -13.0 27.2
5640.000 H 47.97 -45.62 14.0 1.31 -32.9 -13.0 19.9
5640.000 A% 47.43 -46.05 14.0 1.31 -33.3 -13.0 20.3
498.900 H 37.47 -66.77 0.0 0.71 -67.5 -13.0 54.5
430.100 \% 36.49 -71.41 0.0 0.64 -72.1 -13.0 59.1
WCDMA Band 11, Frequency:1880.000 MHz
3760.000 H 36.32 -61.32 13.8 1.63 -49.2 -13.0 36.2
3760.000 v 36.67 -60.83 13.8 1.63 -48.7 -13.0 35.7
5640.000 H 35.65 -57.94 14.0 1.31 -45.2 -13.0 32.2
5640.000 v 36.14 -57.34 14.0 1.31 -44.6 -13.0 31.6
226.600 H 39.26 -69.7 0.0 0.5 -70.2 -13.0 57.2
70.800 \% 39.10 -74.94 -4.6 0.25 -79.8 -13.0 66.8
LTE Band 2 (30MHz-20GHz):
Receiver SubstituéediMethod Absolute ..
Frequency | Polar | o .. . Substituted | Antenna | .o Level Limit Margin
(MHz) (H/V) (dBV) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK,Frequency:1880.000 MHz
3760.00 H 36.82 -60.82 13.76 1.63 -48.7 -13.0 35.7
3760.00 \Y 36.65 -60.85 13.76 1.63 -48.7 -13.0 35.7
5640.00 H 35.21 -58.38 14.02 1.31 -45.7 -13.0 32.7
5640.00 \Y 36.34 -57.14 14.02 1.31 -44 .4 -13.0 314
450.60 H 36.19 -68.33 0.00 0.66 -69.0 -13.0 56.0
700.40 \Y 37.26 -66.63 0.00 0.94 -67.6 -13.0 54.6
LTE Band 4 (30MHz-20GHz):
Receiver Substituted Method Absolute
Frequency Polar Reading Substituted | Antenna Cable Loss Level Limit Margin
(MHz) (H/V) dBpy) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK, Frequency:1732.500 MHz
3465.00 H 37.56 -61.63 13.91 1.62 -49.3 -13.0 36.3
3465.00 \Y 36.83 -62.39 13.91 1.62 -50.1 -13.0 37.1
5197.50 H 36.47 -58.22 14.00 1.52 -45.7 -13.0 32.7
5197.50 \Y 36.39 -58.37 14.00 1.52 -45.9 -13.0 32.9
214.00 H 37.99 -70.82 0.00 0.49 -71.3 -13.0 58.3
546.00 \% 37.20 -69.20 0.00 0.73 -69.9 -13.0 56.9
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LTE Band 5(30MHz-10GHz):

Receiver Substituted Method Absolute
Frequency | Polar | o . Substituted | Antenna Limit Margin
eading . Cable Loss Level
(MHz) (H/V) (dBpY) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK, Frequency: 836.500 MHz
1673.00 H 38.23 -65.71 10.61 0.73 -55.8 -13.0 42.8
1673.00 \ 41.40 -63.14 10.61 0.73 -53.3 -13.0 40.3
2509.50 H 44.26 -58.65 13.11 1.25 -46.8 -13.0 33.8
2509.50 \Y 43.95 -58.99 13.11 1.25 -47.1 -13.0 34.1
3346.00 H 36.46 -63.22 13.83 1.61 -51.0 -13.0 38.0
3346.00 \Y 36.74 -62.98 13.83 1.61 -50.8 -13.0 37.8
157.20 H 35.86 -71.07 0.00 0.39 -71.5 -13.0 58.5
186.70 \% 35.67 -75.94 0.00 0.46 -76.4 -13.0 63.4

LTE Band 7 (30MHz-20GHz):

Substituted Method

Frequency Polar l;ecel‘ver Substituted | Antenna AULUINLS Limit Margin
eading . Cable Loss Level
(MHz) (H/V) (dBuY) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK,Frequency: 2535.000 MHz
5070.00 H 36.88 -58.23 13.93 1.34 -45.6 -25.0 20.6
5070.00 \% 36.43 -58.49 13.93 1.34 -45.9 -25.0 20.9
7605.00 H 36.00 -52.88 13.21 1.40 -41.1 -25.0 16.1
7605.00 \ 36.41 -52.87 13.21 1.40 -41.1 -25.0 16.1
261.10 H 38.10 -71.01 0.00 0.51 -71.5 -25.0 46.5
631.70 \Y 37.23 -67.69 0.00 0.82 -68.5 -25.0 43.5
Note:
1) The unit of Antenna Gain is dBd for frequency below 1GHz, and the unit of Antenna Gain is dBi for frequency
above 1GHz.

2) Absolute Level = Substituted Level - Cable loss + Antenna Gain
3) Margin = Limit-Absolute Level
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Report No.: RDG191108018-00C

FCC §22.917(a) & §24.238(a) & §27.53 - BAND EDGES

Applicable Standard

FCC § 2.1053, §22.917, § 24.238 and § 27.53

Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient

attenuation.

The center of the spectrum analyzer was set to block edge frequency.

EUT

Splitter

Universal Radio

Spectrum Analyzer

Communication
Tester
Test Equipment List and Details
A Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum Analyzer FSU 26 200256 2019-05-09 2020-05-09
Rohde & Schwarz Signal Analyzer FSIQ26 831929/005 2019-08-03 2020-08-03
yzjingcheng Coaxial Cable KH{IP:?(}J ) 41010013 Each time /
Unknown Coaxial Cable C-SJ00-0010 C0010/03 Each time /
E-Microwave Two-way Spliter ODP-1-6-28 OE0120142 Each time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data
Environmental Conditions
Temperature: 24.5°C~26.5 °C
Relative Humidity: 45%~46 %
ATM Pressure: 101.0kPa ~101.2kPa
Tester: Chris Mo
Test Date: 2019-11-14~2019-11-15

Test Mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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GSM 850, Left Band Edge
Marker 1 [T1] RBW 3 kEH=z RF Att 30 4B
Ref Lwl -15.85 dBm VEW 10 kEz
24.5 dBEm 823.99599198 MHz SWT 560 ms Unit dBm
24.5
20 4.5 dE Coffset Y|t
10
W
1ojanaz
D1 =13 <dBm
-20 ‘lhnil
30
-40 ‘!j“ \t
- ' W
Center 824 MHz 200 kHz/ Span 2 MHz
Date: 14 . HOV.20159 13:08:55
GSM 850, Right Band Edge
Marker 1 [T1] RBW 3 kEH=z RF Att 0 dB
Ref Lwl -17.21 dBm VEW 10 kEz
24.5 dBEm 249.02004008 MHzZ SWT 560 ms Unit dBm
24.5
20 4.5 dE Coffset Y|t
10
W
1ojanaz
D1 =13 <dBm
-20 \‘
30
-40 /
=50 y
0 ]HL’_VI" w“
-0
75.5
Center 849 MHz 200 kHz/ Span 2 MHz
Date: 14 . HOV.20159 13=12:08

1RM

1RM
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

GSM 1900, Left Band Edge
Marker 1 [T1] RBW 3 kEH=z RF Att 30 4B
Fef Lvl =20.18 dBm VEW 10 kHz
24.5 dBEm 1.84595959% GH=z SWT 560 mz Unit <dBm
24.5
20 4.5 dE Coffset Y1lrT1
10
0
1ojAnAx 1RH
Dl =13 dEm
-20 lw
30
-40
Center 1.85 GH=z 200 kHz/ Span 2 MH=z
Date: 14 . HOV.20159 13=17:=08&
GSM 1900, Right Band Edge
Marker 1 [T1] REBW 3 kHz RF Att 30 dB
Faf Lvl =22.37 dBm VEW 10 kHz
24.5 dBEm 1.21002405 GHz SWT 260 m= Unit <dBm
24.5
4.5 dE Ooffsetp Yi|rT
20 S e
10
| 1RH
-0 I \‘ 1
30
—40
_n lf"J \«
&0
, |
s | R
Center 1.%1 GH=z 200 kHz/ Span 2 MH=z
Date: 14 . MOV.2019 13:18:18
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

EDGE 850, Left Band Edge
Marker 1 [T1] REBW 3 kHz RF ALt 40 JdB
@ Fef Lvl =20,32 JdBm WEBW 10 kHz
4.5 dBEm 823.98797595 MH=z SWT 280 ms Unit <dBEm
4.5
. 4.5 dE Coffset Y|t
20
10 M PTETN
w}v\ﬂ 'l
oj Auax 1R
-10 |
D1 -13 « )
20

=

et 0 RN BIW]

Center 824 MHz 100 kH=z/ Span 1 MH=z
Date: 14 . HOV.20159 13=38:48
EDGE 850, Right Band Edge
Marker 1 [T1] REBW 3 kHz RF Att 40 dB
Refl Lvl -25.08 dBm VEW 10 kHz
34.5 dBm 249.03406814 MHZ SWT 280 m= Unit <dBm
34.5
4.5 dE Ooffsetp Y1111
20 1) (1
20
. lmrwlu\
o 1ERM
_10
[ 01 19 g Y

|
BT

Center 845% MHz 100 kHz/ Span 1 MH=z

Date: 14 . WMOV.2019 13:40:=42
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.. RDG191108018-00C

EDGE 1900, Left Band Edge

Marker 1 [T1] REBW 3 kEz RF ALt 40 dB
@Ref Lvl =21.668 dBm VEBW 10 kEz
34.5 dBEm 1.84999198 GHz SWT 280 ms Unit <Bm
34.5
. 4.5 dE Coffset Y|t

20

ey

1RM

=40
50
-&0
65.5
Center 1.85 GH=z 100 kH=z/ Span 1 MH=z
Date: 14 . HOV.20159 13:=32:18
EDGE 1900, Right Band Edge
Marker 1 [T1] REBW 3 kHz RF Att 40 dB
Refl Lvl =25.50 dBm VEW 10 kHz
34.5 dBm 1.21002204 GHz SWT 280 m= Unit <dBm
34.5
4.5 dE Ooffsetp Y1111
30 1([T
20
10 L A AL
Nyw )
o | 1RH
—10
D1 13 N._-‘!. I\
20
L by
50
a T
Center 1.%1 GH=z 100 kHz/ Span 1 MH=z
Date: 14 . MOV.2019 13:30:31
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

WCDMA Band 2 Rel 99, Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lwl -1%.83 dBm VEW 300 kEz
34.5 dEm 1.85002004 GHZ SWT 200 m=s Unit dEm
34.5
4.5 dE Offset \E 1
30 11(7T1)
20
10
LN PP S PR
ofLmaz 1BM
-10
o 1] r \
20 {
=30 “’*'_/j
__,.m-—-—-
-40 ==
) rr‘_..r‘,\..“.-
-&0
85.5

Date:

Center 1.85 GHz

14 . HOV.2019

1 MH=z/

14:13:14

Span 10 MH=z

WCDMA Band 2 Rel 99, Right Band Edge

Marker 1 [T1] REBW 100 kH=z RF Att 40 dB
Faf Lvl =22.580 dBm VEW 300 kHz
34.5 dBm 1.21000000 GHz SWT 200 m= Unit <dBm
34.5
- 4.5 dE Ooffsetp ¥Yilrr1 23.090 HABy
1.5100
20
|
20
-30
Lf
\'\_”..,““"‘—"‘-"“-.Hﬂ
i ™
\\ .
50
65
Center 1.%1 GH=z 1 MH=z/ Span 10 MH=z

Date:

14 . MOV.2019

14:14d4:=18
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

WCDMA Band 2 HSDPA, Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lwl -20.32 dBm VEW 300 kEz
34.5 dBEm 1.85002004 GHz SWT 300 ms Unit dBm
34.5
4.5 dE Offset \E 1
30 2 11(7T1)
20
10
R e R T,
ofLmaz 1BM
-10
o 1] i 1
20 {
=30 '/
I]J‘V"‘W_»-L-af
=40 e
50
-&0
85.5
Center 1.85 GH=z 1 MH=z/ Span 10 MH=z
Date: 14 . HOV.20159 14=38:12
WCDMA Band 2 HSDPA, Right Band Edge
Marker 1 [T1] REBW 100 kH=z RF Att 40 dB
Refl Lvl =24.04 dBm VEW 300 kHz
34.5 dBm 1.51000000 GHz SWT 300 ms Unit <dBm
34.5
4.5 dp Offsep ¥Yi|[T zd.04 A=
10 ~ 1]1[T1] 24d.04 <_L-\u“
1.51000Q000 GHZ|
20
10
1ERM

|
20
-30 M
j\vmn—--r/\,\\kv

b e

50
(3]

Center 1.%1 GH=z 1 MH=z/ Span 10 MH=z

Date: 14 . MOV.2019

14:359:10
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

WCDMA Band 2 HSUPA, Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lwl -20.64 dBm VEW 300 kEz
34.5 dBEm 1.85002004 GHz SWT 300 ms Unit dBm
34.5
4.5 dE Cffset ¥ 1 &d ¢
10 = 11[T1] 54 AR (2 |
35002004 GHz|
20
10
L= st i
o] anax 1RM
-10
o ] l 1
20 {
-30 A ”J
JMM""‘M‘J
-40 —
1} 1]
50
-&0
85.5
Center 1.85 GH=z 1 MH=z/ Span 10 MH=z
Date: 14 . HOV.20159 14:241:56
WCDMA Band 2 HSUPA, Right Band Edge
Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lwl -24.42 dBm VEW 300 kEz
34.5 dBEm 1.91000000 GH=z SWT 300 ms Unit dBm
34.5
4.5 dE Offset ¥ 1 24
20 < 11 [T1] 2
1.91000000 GHZ|
20
10
o 1RM
-10
—1 1 d l
20
=30 4
\'\\v_ i ‘H"jh\_‘
-40 hu
ALL R B
50
-&0
85.5
Center 1.91 GH=z 1 MH=z/ Span 10 MH=z

Date: 14 . HOV.2019

14:41:09
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

WCDMA Band 5 Rel 99, Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lwl -20.48 dBm VEW 300 kEz
34.5 dBEm 824.02004008 MHZ SWT 300 ms Unit dBm
34.5
4.5 dE Offset \E 1
30 2 11(7T1)
B44.0
20
10
| e fn P ]
o] anax 1RM
-10
o ] || 1
20 {
=30 \WJ
N N_._.J_r.rw
50
-&0
85.5
Center 824 MH=z 1 MH=z/ Span 10 MH=z
Date: 14 . HOV.20159 14:=25:38
WCDMA Band 5 Rel 99, Right Band Edge
Marker 1 [T1] REBW 100 kH=z RF Att 40 dB
Refl Lvl =23.34 dBm VEW 300 kHz
34.5 dBm 249.00000000 MHEZ SWT 300 ms Unit <Bm
34.5
4.5 dp Offsep il 2 i dB
10 ~ 1]1[T1] 2 AR (2|
a49.0000 MH 7|
20
10
N I
o 1ERM
-10
- 1 dB 1
20
-30
_an \\_/‘-'
50
5
(3]
Center 845% MHz 1 MH=z/ Span 10 MH=z

Date:

14 . MOV.2019

14:26:=40
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

WCDMA Band 5 HSDPA, Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lwl -20.8% dBm VEW 300 kEz
34.5 dBEm 824.02004008 MHZ SWT 300 ms Unit dBm
34.5
4.5 dE Offset \E 1
20 < 11 [T1]
244
20
10
R N
ofLmaz 1BM
-10
o 1] |‘ 1
20 (
=30 )
r_,...nr‘-"’.wﬂ"“"“,_r"—ﬂ
-40 o
50
-&0
85.5
Center 824 MH=z 1 MH=z/ Span 10 MH=z
Date: 14 . HOV.20159 14:=231:02
WCDMA Band 5 HSDPA, Right Band Edge
Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -23.56 JdBm VBW 300 kEz
34.5 dBEm 249.00000000 MHZ SWT 300 ms Unit dBm
34.5
4.5 dE Offset \E 1 3
20 < 11 [T1] 2
245.00000
20
10
o 1RM
-10
b1 1 d ‘
20
=30 H‘“-L
..
-40 _w\'“'—‘-\_
50
-&0
85.5

Center 849 MH=z

Date: 14 . MOV.2019% 14:30:17

1 MH=z/

Span 10 MH=z
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

WCDMA Band S HSUPA, Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl =20.72 JdBm VBW 300 kEz
34.5 dBEm 824.02004008 MHZ SWT 300 ms Unit dBm
34.5
4.5 dE Offset ¥ 1 ¢
10 = 11[T1] AR (2 |
B44.02 : MH7|
20
10
| e =
o] anax 1RM
-10
o 1] | 1
20 (
=30
-an =
50
-&0
85.5
Center 824 MH=z 1 MH=z/ Span 10 MH=z
Date: 14 . HOV.20159 14:248:19
WCDMA Band 5 HSUPA, Right Band Edge
Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lwl =23.00 JdBm VEW 300 kEz
34.5 dBEm 249.00000000 MHZ SWT 300 ms Unit dBm
34.5
4.5 dE Coffset v 5 .
10 = 11[T1] 2 00 jE\u“
842.000000000 MHZ|
20
10
o 1RM
-10
1 1 d ‘
20
=30 \\mv
[
-40
50
-&0
85.5

Center 849 MH=z

Date:

14 . HOV.2019

1 MH=z/

14:48:53

Span 10 MH=z
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

LTE Band 2
QPSK_1.4MHz_ 6 RB_ Left
@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.11 dBm
Ref 30 dBm “Att 40 dB *SWT 20 ms 1.850000000 GHz
30 Offset 4.5 dB
|20 =

L10 Pk AtAL AN ook

Aada \ LvL
|10 ] \

D1 -13 dBm / \“
|2 ) .

L_30 hAV
all”
AN

=50

-70

Center 1.85 GHz 300 kHz/ Span 3 MHz

Date: 15.NOV.2019 13:55:17

QPSK_1.4MHz_ 6 RB_ Right

@ *RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -15.25 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.910018000 GHz

30 Offset 4.5 dB

BE |, Moo MANAAM AN A

INM D1 -13 [dBm \“/1
20 L/«./\;M A

-70

Center 1.91 GHz 300 kHz/ Span 3 MHz

Date: 15.NOV.2019 13:56:14
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

®

Ref 30 dBm

QPSK _3MHz_15 RB_ Left

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -20.64 dBm
*Att 40 dB *SWT 50 ms 1.850000000 GHz

30 Offset 4.

—20-

dB

-0

NWWWMW'\\

—-10.

-—20

D1 -13 dBm \

-—30

3DB

—-50.

Center 1.85 GHz

Date: 15.NOV.2019

®

600 kHz/ Span 6 MHz

13:57:44

QPSK_3MHz_ 15 RB_ Right

*RBW 30 kHz Marker 1 [T1 ]

*VBW 100 kHz -20.70 dBm
Ref 30 dBm *Att 40 dB *SWT 50 ms 1.910000000 GHz
30 Offset 4.5 dB
20
1 RM|
MAXH
-10 LVL
AWy, Pt i)
$rMWN“ kg
10
D1 -13 [dBm |
1{20
308
| _30 eaplag
B Mt
50
| -60
-70
Center 1.91 GHz 600 kHz/ Span 6 MHz
Date: 15.NOV.2019 13:59:06
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

QPSK _S5MHz_25 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.67 dBm
Ref 30 dBm “Att 40 dB “SWT 100 ms 1.849980000 GHz
30 Offset 4.5 dB
| 20
1 RMEs
0

| _10 / \
D1 -13 [dBm / \
|-20
J\’ij 3DB
| _30 M

L
|40 vl
—-50
-—60
-70
Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 14:00:17

QPSK_5MHz_25RB_ Right

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -23.86 dBm
Ref 30 dBm “Att 40 dB “SWT 100 ms 1.910000000 GHz

30 Offset 4.5 dB

20

LvL

D1 -13 dBm |

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 14:01:24
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

QPSK_10MHz_50 RB_ Left

®

Ref 30 dBm “Att 40 dB

*RBW 100 kHz
*VBW 300 kHz
*SWT 20 ms

Marker 1 [T1 ]
-24.89 dBm
1.849960000 GHz

30 Offset 4.5 dB

-20

-0

—-10.

D1 -13 dBm

3DB

Ky

-—60

-70

Center 1.85 GHz

Date: 15.NOV.2019 14:02:36

2 MHz/

Span 20 MHz

QPSK_10MHz_50 RB_ Right

Ref 30 dBm “Att 40 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]
-19.88 dBm
1.910280000 GHz

30 Offset 4.5 dB

20
1 RMpsl
o
WWMWMWWM\
10 \
D1 -13 dBm \
\ B
B MIW‘\A/\
3DB
s Aupl I
WM
40
--50

-—60

-70

Center 1.91 GHz

Date: 15.NOV.2019 14:03:32

2 MHz/

Span 20 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

QPSK_15MHz_75 RB_ Left

®

Ref 30 dBm “Att 40 dB

*RBW 300 kHz
*VBW 1 MHz
*SWT 20 ms

Marker 1 [T1 ]

-24.63 dBm
1.849880000 GHz

30 Offset 4.5 dB

-20

-0

—-10.

D1 -13 dBm

3DB

-—60

-70

Center 1.85 GHz

Date: 15.NOV.2019 14:04:42

3 MHz/

Span 30 MHz

QPSK_15MHz_75 RB_ Right

Ref 30 dBm “Att 40 dB

*RBW 300 kHz
*VBW 1 MHz
*SWT 20 ms

Marker 1 [T1 ]

—-22.53 dBm
1.910120000 GHz

30 Offset 4.5 dB
|20
1 RV
1o LVL
MWWM
10 \
D1 -13 dBm |
Z—zo \
3DB
- [k /T A
v T A
40 u\‘t
N g A
-—60
-70
Center 1.91 GHz 3 MHz/ Span 30 MHz

Date: 15.NOV.2019 14:05:52
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

®

QPSK 20MHz_ FULL RB_ Left

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -20.20 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.850000000 GHz
30 Offset 4.5 dB
| 20
1 RMpsl

™ NJ«J\MNW V‘"\/"\ Lve
) / \
—-10

D1 -13 dBm

3DB
L A

-—60

-70

Center 1.85 GHz

4 MHz/ Span 40 MHz

Date: 15.NOV.2019 14:07:13

QPSK_20MHz_FULL RB_ Right

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -20.63 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.910000000 GHz
30 Offset 4.5 dB
|0
1 RMpsl
110 \
D1 -13 dBm )

MJ‘ 3DB

-—60

-70

Center 1.91 GHz

4 MHz/ Span 40 MHz

Date: 15.NOV.2019 14:08:15
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16QAM_1.4MHz_ 6 RB_ Left

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -19.20 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.850000000 GHz
30 Offset 4.5 dB
| 20
1 RMEs
1o LY, WIS LT

-0

10 / \
D1 -13 dBm u}(

e
’/\‘\ww 3DB

-—60

-70
Center 1.85 GHz 300 kHz/ Span 3 MHz

Date: 15.NOV.2019 13:55:44

16QAM_1.4MHz_ 6 RB_ Right

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -16.84 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.910222000 GHz
30 Offset 4.5 dB
| 20
1 RMEs
|10 PPN WYY

°
.
-
3
<
I

/ D1 -13 dBm |

%M‘

-—60

-70
Center 1.91 GHz 300 kHz/ Span 3 MHz

Date: 15.NOV.2019 13:56:43
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

®

Date:

®

16QAM_3MHz_ 15 RB_ Left

*RBW 30 kHz Marker 1 [T1 ]

“VBW 100 kHz -22.79 dBm
Ref 30 dBm ~“Att 40 dB “SWT 50 ms 1.850000000 GHz
30 Offset 4.5 dB
| 20
1o LVL
. pwmvﬂ *«hA»umhnmAMmMWLAM\
|10 / \

D1 -13 dBm \
|20

] 3DB

| _30 ﬂﬂlﬁ“‘f
- MW

-—60

-70

Center 1.85 GHz

Ref 30 dBm

600 kHz/ Span 6 MHz

15.NOV.2019 13:58:24

16QAM_3MHz_ 15 RB_ Right

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.37 dBm
*Att 40 dB *SWT 20 ms 1.910024000 GHz

30 Offset 4.

dB

e
|

Date:

—+10
D1 -13 dBm
\\L
20
3DB
—*° Vst
—-40 M\‘W 1
—-50
| —60
-70
Center 1.91 GHz 600 kHz/ Span 6 MHz

15.NOV.2019 13:59:45
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

16QAM_5MHz_25 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -24.45 dBm
Ref 30 dBm “Att 40 dB “SWT 100 ms 1.850000000 GHz
30 Offset 4.5 dB
| 20 [ A
1 RMpsl
VAXH I I

|10 { \
D1 -13 dBm } \
20
W} 3DB
| _30 A

-—60

-70
Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 14:00:46

16QAM_5MHz_ 25 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -24.06 dBm
Ref 30 dBm “Att 40 dB “SWT 100 ms 1.910000000 GHz
30 Offset 4.5 dB
| 20 [A]
1 RMEs
1o LVL
Mo M AN AAAMAA gt
Lo/ \
{10
D1 -13 [dBm |
#QO \

\“*Nu“ 3DB
--30

-—60

-70
Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 14:01:53
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

®

16QAM_10MHz_50 RB_ Left

*RBW 100 kHz Marker 1 [T1 7]

*VBW 300 kHz -19.74 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.849960000 GHz
30 Offset 4.5 dB
| 20
1 RMpsl
10 . "
NWMWMWM
) / \
—-10
D1 -13 dBm

3DB

ok h)\A
VA

-—60

-70

Center 1.85 GHz

2 MHz/ Span 20 MHz

Date: 15.NOV.2019 14:03:00

16QAM_10MHz_ 50 RB_ Right

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -18.25 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.910000000 GHz
30 Offset 4.5 dB
|20
1 RV

rio LVL
10 L

D1 -13 dBm \

m&hqu 3DB
'\MAAVAW‘ i

-—60

-70

Center 1.91 GHz

2 MHz/ Span 20 MHz

Date: 15.NOV.2019 14:03:59
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

16QAM_15MHz_75 RB_ Left

®

Ref 30 dBm “Att 40 dB

*RBW 300 kHz
*VBW 1 MHz
*SWT 20 ms

Marker 1 [T1 ]

—-26.00 dBm
1.849940000 GHz

30 Offset 4.5 dB

-20

-0

—-10.

D1 -13 dBm

3DB

-—60

-70

Center 1.85 GHz

Date: 15.NOV.2019 14:05:17

3 MHz/

Span 30 MHz

16QAM_15MHz_75 RB_ Right

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -25.04 dBm
Ref 30 dBm *Att 40 dB *SWT 20 ms 1.910000000 GHz
30 Offset 4.5 dB
|20
1 RV
rio LVL
PN,
NdﬂthhNﬂﬂ\l*/AﬁvmkM,*
10 \
D1 -13 dBm \
Lzo \
3DB
| _30 s
WS \mﬁwf
--40. “0\
--50 i
--60
-70

Center 1.91 GHz

Date: 15.NOV.2019 14:06:29

3 MHz/

Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

16QAM_20MHz_FULL RB_ Left

®

Ref 30 dBm

*VBW 1 MHz

“Att 40 dB SWT 2.5 ms

*RBW 300 kHz

Marker 1 [T1 ]
-19.32 dBm
1.850000000 GHz

30 Offset 4.5 dB

3DB

20
1 RMpsl
10
NWVWNMM-WW
—0
| 10 / \
D1 -13 dBm
—— 20
| 20 mer Lk
i

-—60

-70

Center 1.85 GHz 4 MHz/

Date: 15.NOV.2019 14:07:44

Span 40 MHz

16QAM_20MHz_FULL RB_ Right

*RBW 300 kHz

Marker 1 [T1 ]

3DB

*VBW 1 MHz -23.40 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.910080000 GHz
30 Offset 4.5 dB
| 20
1 Ry
o
| [10 \
D1 -13 dBm l
1—20 H‘
| -30 Whvu. N“\N\_\t\‘
40 \ﬂw
—-50
| -60
-70

Center 1.91 GHz 4 MHz/

Date: 15.NOV.2019 14:08:46

Span 40 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

LTE Band 4

QPSK_1.4MHz_6 RB_ Left

*RBW 30 kHz Marker 1 [T1 ]

“VBW 100 kHz -16.43 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.709964000 GHz
30 Offset 4.5 dB
| 20 [ A
-
MAXH| chW,uﬁwv«JJ\FAA}AJ“~kav~AhhM
10 / \\ Lvi
70 // \
-10
D1 -13 [Bm 1‘[/ I
"J’ \m
'}\Yﬂuw 308
"
B %&/\W‘}Mv
| -50
I-60
-70

Center 1.71 GHz

300 kHz/ Span 3 MHz

Date: 15.NOV.2019 14:09:19

QPSK_1.4MHz_6 RB_ Right

*RBW 30 kHz Marker 1 [T1 ]

*VBW 100 kHz -15.08 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.755006000 GHz
30 Offset 4.5 dB
| 20 [ A
[ R
AXH A ARAA N AN A Y
10 /’ \» Lvi
i f/ \\
| 104
L b1 -13 [em \\ﬂ
WIQ{ hn.
“\[“\A“\qﬁﬁk 3DB
| _30 Al gy
o AW
|-50
--60
-70
Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 15.NOV.2019 14:10:47
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

QPSK _3MHz_15 RB_ Left

@ “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.43 dBm
Ref 30 dBm *“Att 40 dB “SWT 50 ms 1.710000000 GHz
30 Offset 4.5 dB
| 20
1 RMEs
10 LVL
M/&mem YT (NS
) j ‘
L-10
D1 -13 dBm / \
--20
3DB
B M)W
|40 /]
NN, W'VV'-"W
|50
--60
-70
Center 1.71 GHz 600 kHz/ Span 6 MHz
Date: 15.NOV.2019 14:12:04
.
QPSK_3MHz_15 RB_ Right
® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -22.85 dBm

Ref 30 dBm “Att 40 dB “SWT 100 ms

1

. 755000000 GHz

30 Offset 4.5 dB

LvL

, NWMMM
‘
|

D1 -13

——30

-40

T

Center 1.755 GHz 600 kHz/

Date: 15.NOV.2019 14:13:13

Span 6 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

®

QPSK _S5MHz_25 RB_ Left

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -21.18 dBm
Ref 30 dBm *Att 40 dB *SWT 100 ms 1.710000000 GHz
30 Offset 4.5 dB
20
1 RV
10 LVL
MWAMWWWLMAMM
) / \
—-10
D1 -13 dBm \
-—20
3DB
30 vw’m
- W M
—-50
-—60
-70
Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 13:15:23

®

QPSK_5MHz_25RB_ Right

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -21.60 dBm

Ref 30 dBm *Att 40 dB *SWT 100 ms 1.755000000 GHz

30 Offset 4.5 dB

20
1 RM|
MAXH

1o LVL

A A

~w~4vNJ“»MA*v*-~~*~ﬁJM\

D1 -13 dBm
J{zo \
30B
|__30 l“llln..
W‘&qmnuﬂ\M*uw

40 WW‘_‘._N. A

ol
50
| -60
-70
Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 13:19:30
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

QPSK_10MHz_50 RB_ Left

®

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-18.72 dBm

3DB

Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.709960000 GHz
30 Offset 4.5 dB
20
1 RMpsl
1o »
) f \
—-10.
D1 -13 dBm
|
--20
| _30 Wf'
AT TRTLNN M
Ul
--50
| -60
-70

Center 1.71 GHz

Date: 15.NOV.2019 13:20:44

2 MHz/

Span 20 MHz

QPSK_10MHz_50 RB_ Right

®

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-15.62 dBm

LvL

Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.755000000 GHz
30 Offset 4.5 dB
—20
1 RM|
VAXH I I N
WA MU wan N
| [10 \
D1 -13 dBm h
(—20
MW»‘\/‘WWW.,“ A
|40 Mm».lul
--50
--60
-70
Center 1.755 GHz 2 MHz/ Span 20 MHz
Date: 15.NOV.2019 13:21:40
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

®

Ref 30 dBm

QPSK_15MHz_75 RB_ Left

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -28.17 dBm

“Att 40 dB *SWT 100 ms 1.710000000 GHz

30 Offset 4.5 dB
|20
1 RV
1o LVL
fMMMM\ﬁ
-0
| _10 / \
D1 -13 [dBm / \
20
3DB
—-40
el
sor”
)
| -60
-70
Center 1.71 GHz 3 MHz/ Span 30 MHz
Date: 15.NOV.2019 14:16:43
QPSK_15MHz_75 RB_ Right
@ “RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -21.98 dBm
Ref 30 dBm *Att 40 dB *SWT 50 ms 1.755060000 GHz
30 Offset 4.5 dB
|20

D1 -13 dBm

[
T

3DB

W

-—60

-70

Center 1.755 GHz

3 MHz/ Span 30 MHz

Date: 15.NOV.2019 14:17:59
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

®

QPSK 20MHz_ FULL RB_ Left

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -31.45 dBm
Ref 30 dBm *Att 40 dB *SWT 50 ms 1.710000000 GHz
30 Offset 4.5 dB
|20
1 RV
rio LVL
WM‘W\—AA—-M
B rmﬁﬁﬁ$ T
__10 / \
D1 -13 dBm I \
20
3DB
| -30
40 I
vu”~wvwﬂﬁ””Jddv~*J
|50 ey
| -60
-70

Center 1.71 GHz

4 MHz/ Span 40 MHz

Date: 15.NOV.2019 14:20:45

®

QPSK_20MHz_FULL RB_ Right

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -24.43 dBm
Ref 30 dBm *Att 40 dB *SWT 20 ms 1.755000000 GHz
30 Offset 4.5 dB
| 20
1 RMEs
o
fm~¢¢vwvthwwwww«m»wwNJJL~wJ~”“””\
Lol \
110
D1 -13 [dBm |
JLc \\
- -30 ﬁ%
|40 MN
TR h‘Vw*“**
A
| -60
-70

Center 1.755 GHz

4 MHz/ Span 40 MHz

Date: 15.NOV.2019 14:22:01

3DB
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

16QAM_1.4MHz_ 6 RB_ Left

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -15.52 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.709994000 GHz
30 Offset 4.5 dB
| 20
1 RMEs
10 A A AN

-0

/ \

B b1 -13 [enm ]J/J \
A Ao

-—30 MAW"

.WW

—-50

-—60

-70

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 15.NOV.2019 14:10:16

16QAM_1.4MHz_ 6 RB_ Right

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -15.74 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.755000000 GHz
30 Offset 4.5 dB
| 20
1 RMpsl

B |, YA sy

b1 -13 dBm \
T N
\N‘ 3DB
A’M\ 1 4l
iy

-—60

-70
Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 15.NOV.2019 14:11:10
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

16QAM_3MHz_ 15 RB_ Left

*RBW 30 kHz Marker 1 [T1 ]

“VBW 100 kHz -24.31 dBm
Ref 30 dBm “Att 40 dB “SWT 100 ms 1.710000000 GHz
30 Offket 4.5 dB
|0
1 RMpsl
1o LVL
. fwhmﬂwduvANNww%u»vaud~“v«d\
| 10 [ \
D1 -13 dBm / \
—— 20
] 3DB
-—30
a0 e W
T
--60
-70

Center 1.71 GHz

600 kHz/ Span 6 MHz

Date: 15.NOV.2019 14:12:38

16QAM_3MHz_ 15 RB_ Right

*RBW 30 kHz Marker 1 [T1 ]

*VBW 100 kHz —-22.57 dBm
Ref 30 dBm *Att 40 dB *SWT 100 ms 1.755000000 GHz
30 Offset 4.5 dB
|20
1 RV
1o LVL
URTTIN NP ' AN
| M\
—-10
D1 -13 dBm |
%{20 \\
3DB
a n\"\«
|40 M\ Adn ar
MN MA*”xam
—-50
--60
-70
Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 15.NOV.2019 14:13:52
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

16QAM_5MHz_25 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -24.99 dBm
Ref 30 dBm “Att 40 dB “SWT 100 ms 1.710000000 GHz
30 Offset 4.5 dB
| 20
1 RMpsl
VAXH I I

| \
B b1 -13 [enm j \

JJ 3DB
-—30

-—60

-70

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 13:15:57

16QAM_5MHz_ 25 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.83 dBm
Ref 30 dBm “Att 40 dB “SWT 100 ms 1.755000000 GHz
30 Offset 4.5 dB
| 20
1 RMpsl
JuAXH IR S

D1 -13 dBm |

/—20
M«{M‘ 30B
| 30 "

-—60

-70

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 13:20:13
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

®

Ref 30 dBm

16QAM_10MHz_50 RB_ Left

*RBW 100 kHz Marker 1 [T1 7]
*VBW 300 kHz -19.89 dBm

“Att 40 dB SWT 2.5 ms 1.709960000 GHz

30 Offset 4.5 dB

-20

-0

MWWI\‘WWM\ LvL

—-10.

D1 -13 dBm

3DB

i1
Aokl ,A.A_I.Aw

-—60

-70

Center 1.71 GHz

2 MHz/ Span 20 MHz

Date: 15.NOV.2019 13:21:12

®

Ref 30 dBm

16QAM_10MHz_ 50 RB_ Right

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -22.37 dBm

“Att 40 dB *SWT 20 ms 1.755000000 GHz

_cwwwwwww\

\y‘ 3DB

30 Offset 4.5 dB
20
1 RMpsl
o0
-410
D1 -13 dBm
]120
-—30
40
—-50
--60
-70

Center 1.755 GHz

2 MHz/ Span 20 MHz

Date: 15.NOV.2019 14:16:07
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

®

16QAM_15MHz_75 RB_ Left

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz —27.87 dBm
Ref 30 dBm *Att 40 dB *SWT 50 ms 1.710000000 GHz
30 Offset 4.5 dB
|20
rio LVL
- WAV
, r~ \
__10 { \
D1 -13 dBm / \
20
3DB
[ 20 1
awmmm/
—-40 ¥
:ndwﬂ/ﬁlﬁmmA/
ARe
| -60
-70

Center 1.71 GHz

Date: 15.NOV.2019 14:17:22

®

3 MHz/ Span 30 MHz

16QAM_15MHz_75 RB_ Right

Ref 30 dBm “Att 40 dB

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -24.91 dBm
*SWT 50 ms 1.755000000 GHz

30 Offset 4.5 dB

Date:

—110

D1 -13 dBm I
\

k 3DB

- DWW
|__40 M,
—-50
-—60
-70
Center 1.755 GHz 3 MHz/ Span 30 MHz

15.NOV.2019 14:18:30
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

16QAM_20MHz_FULL RB_ Left

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -26.99 dBm
Ref 30 dBm “Att 40 dB “SWT 20 ms 1.710000000 GHz
30 Offset 4.5 dB
| 20
1 RMpsl
VAXH I I

B [acaltwaiiiotl bt AR AS

| |

D1 -13 dBm } \
20

? 3DB

-—60

-70

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 15.NOV.2019 14:21:22

16QAM_20MHz_FULL RB_ Right

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -27.13 dBm
Ref 30 dBm “Att 40 dB “SWT 20 ms 1.755000000 GHz
30 Offset 4.5 dB
| 20 [ A
1 RMpsl
JuAXH IR S

D1 -13 dBm l\

]/—20
\ 3DB

Mo,

-—60

-70

Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 15.NOV.2019 14:22:38
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Bay Area Compliance Laboratories Corp

. (Dongguan)

Report No.: RDG191108018-00C

LTE Band 5

Ref 30 dBm

QPSK_1.4MHz_6 RB_ Left

“Att 40 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 5 ms

Marker 1 [T1 ]

-15.37 dBm

823.994000000 MHz

30 Offset 4.5 dB

~20

\ LvL

--10

D1 -13 [dBm

=20

=//r
=

3DB
--40.
=50
60
-70
Center 824 MHz 300 kHz/ Span 3 MHz
Date: 15.NOV.2019 14:23:03
QPSK_1.4MHz_ 6 RB_ Right
@ *RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.28 dBm
Ref 30 dBm “Att 40 dB “SWT 20 ms 849.006000000 MHz
30 Offset 4.5 dB
| 20.
1 RV
MG |, AR AN »
Lo j \
| _10 / \L
D1 -13 [dBm x%
0 WA

- o
Mﬁ}w\l\.}

| —a0

|50

|60

-70

Center 849 MHz

Date:

300 kHz/

15.NOV.2019 14:24:21

Span 3 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

QPSK _3MHz_15 RB_ Left

@ “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -22.06 dBm
Ref 30 dBm “Att 40 dB “SWT 100 ms 824.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs
0

_c s e
10 D1 -13 dBm / \
\

J 3DB
-—30

Center 824 MHz 600 kHz/ Span 6 MHz

Date: 15.NOV.2019 14:25:31

QPSK_3MHz_ 15 RB_ Right

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -19.38 dBm
Ref 30 dBm “Att 40 dB “SWT 50 ms 849.000000000 MHz

30 Offset 4.5 dB

20

LvL

WW«,«WM

D1 -13 dBm \

F-20

‘\L 3DB
——30

Center 849 MHz 600 kHz/ Span 6 MHz

Date: 15.NOV.2019 13:31:21
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

QPSK _S5MHz_25 RB_ Left

@ “RBW 100 kHz
“VBW 300 kHz

Ref 30 dBm “Att 40 dB *SWT 100 ms

Marker 1 [T1 ]

-20.66 dBm
824.000000000 MHz

30 Offset 4.5 dB

3DB

—20-
1 RV
0
fNNJMVmArV\NWMvnw~wwwA«AM¢rme~\
o0
10 / \
D1 -13 dBm \
-—20
| -30 -
/,\Ww*
--49

Center 824 MHz 1 MHz/

Date: 15.NOV.2019 13:32:39

Span 10 MHz

QPSK_5MHz_25RB_ Right

® “RBW 100 kHz
“VBW 300 kHz

Ref 30 dBm “Att 40 dB “SWT 100 ms

Marker 1 [T1 ]

-21.37 dBm
849.000000000 MHz

30 Offset 4.5 dB

~20

WWN%W\

LvL

D1 -13 dBm \

—-30. \‘A’kwﬁ

-40

Center 849 MHz 1 MHz/

Date: 15.NOV.2019 13:33:44

Span 10 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

QPSK_10MHz_50 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -27.90 dBm
Ref 30 dBm “Att 40 dB “SWT 50 ms 824.000000000 MHz
30 Offset 4.5 dB
| 20 [ A
1 RMpsl
VAXH I I

| |

D1 -13 dBm / \
20

3DB

-—60

-70
Center 824 MHz 2 MHz/ Span 20 MHz

Date: 15.NOV.2019 13:35:00

QPSK_10MHz_50 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -25.23 dBm
Ref 30 dBm “Att 40 dB “SWT 50 ms 849.000000000 MHz
30 Offset 4.5 dB
| 20 [ A
1 RMpsl
JuAXH IR S

D1 -13 dBm
20
\ 3DB

|40

oy
|

-—60

-70
Center 849 MHz 2 MHz/ Span 20 MHz

Date: 15.NOV.2019 13:36:02
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

16QAM_1.4MHz_ 6 RB_ Left

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -16.57 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 823.964000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs
10 P I A N

-0

- D1 -13 dBm / \
W N

Vi "
WM 30B

-—60

-70
Center 824 MHz 300 kHz/ Span 3 MHz

Date: 15.NOV.2019 14:23:38

16QAM_1.4MHz_ 6 RB_ Right

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -21.29 dBm
Ref 30 dBm “Att 40 dB “SWT 50 ms 849.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMpsl
JuAXH IR S N

[

-0

[ D1 -13 dBm \\W
3DB

B uA“WvW

w0 M
—-50

-—60

-70

Center 849 MHz 300 kHz/ Span 3 MHz

Date: 15.NOV.2019 14:24:57
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

16QAM_3MHz_ 15 RB_ Left

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -22.64 dBm
Ref 30 dBm “Att 40 dB “SWT 50 ms 823.988000000 MHz
30 Offset 4.5 dB
| 20
1 RMpsl
VAXH I I

! L o et

|10 } \
D1 -13 dBm V\
20
/J 3DB
| _30 ‘

-—60

-70

Center 824 MHz 600 kHz/ Span 6 MHz

Date: 15.NOV.2019 13:30:37

16QAM_3MHz_ 15 RB_ Right

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -20.72 dBm
Ref 30 dBm “Att 40 dB “SWT 50 ms 849.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMpsl
JuAXH IR S

D1 -13 dBm !

1{“ 3DB
| _30 §

-—60

-70

Center 849 MHz 600 kHz/ Span 6 MHz

Date: 15.NOV.2019 13:31:57
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

16QAM_5MHz_25 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.57 dBm
Ref 30 dBm “Att 40 dB “SWT 50 ms 823.980000000 MHz
30 Offset 4.5 dB
| 20 [ A
1 RMpsl
VAXH I I

X [ I M

| \

D1 -13 dBm

3DB

30 gl

-—60

-70
Center 824 MHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 13:33:12

16QAM_5MHz_ 25 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.40 dBm
Ref 30 dBm “Att 40 dB “SWT 100 ms 849.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMpsl
JuAXH IR S

WMMW’V’\I‘J\

D1 -13 dBm I

3DB

|40 I NI
—-50
| —60
-70
Center 849 MHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 13:34:14
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

16QAM_10MHz_50 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.16 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 824.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMpsl
VAXH I I l |

! T il
/ |

D1 -13 dBm

NM 3DB
| _30 WAL Ml

-—60

-70
Center 824 MHz 2 MHz/ Span 20 MHz

Date: 15.NOV.2019 13:35:27

16QAM_10MHz_ 50 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.01 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 849.080000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs
o A ) .
AT AT LvL
110 \
D1 -13 [dBm \
12
[ 20 L
3DB
| UK\VULWNP“ﬁ\ I
40 S
50
| -60
-70
Center 849 MHz 2 MHz/ Span 20 MHz

Date: 15.NOV.2019 13:36:30
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

LTE Band 7

QPSK_5MHz_25RB_ Left

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -21.37 dBm
Ref 30 dBm “Att 40 dB “SWT 100 ms 2.500000000 GHz
30 Offget 4.5 dB
| 20
1 RM|
MAXH
rio LVL
/MkfvaNVMFVN\AwM~‘JA}*mA-hAAFAAﬁkmthﬁgw-wﬁ\
-0
| _10 / \
D1 -13 dBm [ |
\
308
--30
50
--60
-70
Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 13:37:07

®

QPSK_5MHz_25RB_ Right

*RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -22.39 dBm
Ref 30 dBm “Att 40 dB *SWT 100 ms 2.570000000 GHz
30 Offset 4.5 dB
| 20
1 RV
[MAXH
1o LI
thH¢JA“W’Q—I*A*P\kﬂ\»dv\wwfJ\PV\\
| 110 \
b1 -13 [dBm \

|-40

-—50

——60

-70

Center 2.57 GHz

1 MHz/ Span 10 MHz

Date: 15.NOV.2019 13:38:13
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

®

Ref 30 dBm

QPSK_10MHz_50 RB_ Left

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.10 dBm

“Att 40 dB *SWT 50 ms 2.499800000 GHz

EREEE
|

/ 3DB

{
:
L

30 Offset 4. dB
20
1 RMis
-
-0
——-10.
D1 -13 dBm
- —-20
- -30
g™
—-50.
|60
-70

Center 2.5 GHz

2 MHz/ Span 20 MHz

Date: 15.NOV.2019 13:39:24

®

Ref 30 dBm

QPSK_10MHz_50 RB_ Right

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -23.91 dBm

“Att 40 dB “SWT 20 ms 2.570000000 GHz

30 Offset 4.5 dB

LvL

Jl(}
D1 -13 dBm

-40

Center 2.57 GHz

2 MHz/ Span 20 MHz

Date: 15.NOV.2019 13:40:52

Page 144 of 158




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RDG191108018-00C

®

QPSK_15MHz_75 RB_ Left

*RBW 300 kHz

Marker 1 [T1 ]

“VBW 1 MHz -22.03 dBm
Ref 30 dBm *“Att 40 dB “SWT 20 ms 2.500000000 GHz
30 Offset 4.% dB
| 20
1 RMEs
1o LVL
[Mr~nr~~“»»wvA~“--ﬁ~»~wJkanrf“-*vv”vw\
) / \
L-10
D1 -13 dBm \
20
/\\4/} 3DB
% v\/\"“/ L’ A
|50
| -60
-70
Center 2.5 GHz 3 MHz/ Span 30 MHz
Date: 15.NOV.2019 13:42:12
.
QPSK_15MHz_75 RB_ Right
@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -19.44 dBm
Ref 30 dBm *“Att 40 dB “SWT 20 ms 2.570000000 GHz
30 Offset 4.% dB
| 20

VVNM““*“bﬂwhﬂwmwkvuv%hvkmL\

D1 -13 dBm

W

3DB

-—60

-70

Center 2.57 GHz

Date:

3 MHz/

15.NOV.2019 13:43:33

Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RDG191108018-00C

QPSK 20MHz_ FULL RB_ Left

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -19.73 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.500000000 GHz
30 Offset 4.5 dB
| 20
1 RMpsl
VAXH I I | \

! /f“““"”’“”‘”w w\\

D1 -13 dBm \1

-—20
3DB

20 il
—-50
| —60
-70
Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 15.NOV.2019 13:44:39

QPSK_20MHz_FULL RB_ Right

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -24.94 dBm
Ref 30 dBm “Att 40 dB “SWT 20 ms 2_.570000000 GHz
30 Offset 4.5 dB
| 20
1 RMEs
1o LVL
WMWMWMA.\
| 110 \
D1 -13 [dBm |
\

\ 3DB

it e
|40 V\\\
—-50
-—60
-70
Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 15.NOV.2019 13:45:58
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16QAM_5MHz_25 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -24.57 dBm
Ref 30 dBm “Att 40 dB “SWT 100 ms 2.499960000 GHz
30 Offset 4.5 dB
| 20 [ A
1 RMpsl
VAXH I I

| _10 / \
D1 -13 dBm / \
20
NM/J 3DB
| _30 4o

-—60

-70
Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 13:37:42

16QAM_5MHz_ 25 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.82 dBm
Ref 30 dBm “Att 40 dB “SWT 100 ms 2_.570000000 GHz
30 Offset 4.5 dB
| 20 [A]
1 RMEs
1o LVL
wWAAM A,MMJWMM
| 110 \

D1 -13 dBm |

L\Aw\ 3DB
| _30 "

-—60

-70
Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 15.NOV.2019 13:38:51
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®

Ref 30 dBm

16QAM_10MHz_50 RB_ Left

*RBW 100 kHz
*VBW 300 kHz

“Att 40 dB *SWT 20 ms

Marker 1 [T1 ]

—27.00 dBm

2.500000000 GHz

MW»WMMWW

3DB

Y
M | ot

30 Offset 4.5 dB
20
1 RMpsl
o
—0
—-10
D1 -13 dBm
—— 20
-—30
NS
--50
--60
-70

Center 2.5 GHz

Date:

®

Ref 30 dBm

2 MHz/

15.NOV.2019 13:40:10

16QAM_10MHz_ 50 RB_ Right

*RBW 100 kHz
*VBW 300 kHz

“Att 40 dB *SWT 20 ms

Span 20 MHz

Marker 1 [T1 ]

-22.34 dBm

2.570000000 GHz

30 Offbet 4.5 dB
20
1 RMpsl
g |,
erMVkauJ*u«wthnuw
—Of
110
b1 -13 dBm

| —

3DB

-—60

-70

Center 2.57 GHz

Date:

2 MHz/

15.NOV.2019 13:41:31

Span 20 MHz
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16QAM_15MHz_75 RB_ Left

*RBW 300 kHz

®

Marker 1 [T1 ]

“VBW 1 MHz -24.46 dBm

Ref 30 dBm “Att 40 dB “SWT 20 ms 2.500000000 GHz

30 Offset 4.5 dB

|20

1 RMEs

rio LVL
er\—»N\M,wmvvv\Aﬁ”“*»ﬂ“~n—”¢¢MN~\

) / \

--10

D1 -13 dBm

]

3DB

-—60

-70

Center 2.5 GHz 3 MHz/

Date: 15.NOV.2019 13:42:52

Span 30 MHz

16QAM_15MHz_75 RB_ Right

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -21.98 dBm
Ref 30 dBm *Att 40 dB *SWT 20 ms 2.570000000 GHz
30 Offset 4.5 dB
|20
1 RV
rio LVL
WMWMM'\
110 \
D1 -13 dBm 1
E—zo \‘
UL 3DB
| _30 At AN
W\
MWW
> \/\,\A\‘
—-50
--60
-70
Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 15.NOV.2019 13:44:05
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16QAM_20MHz_FULL RB_ Left

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -16.65 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.500000000 GHz
30 Offset 4.5 dB
| 20
1 RMpsl
VAXH I I

! JWWWWW\\

D1 -13 dBm

3DB

-—60

-70
Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 15.NOV.2019 13:45:13

16QAM_20MHz_FULL RB_ Right

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -20.81 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2_.570000000 GHz
30 Offset 4.5 dB
| 20
1 RMpsl
|10 . .

T
=
o

| | —

D1 -13 dBm

3DB
s e,

-—60

-70
Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 15.NOV.2019 13:46:32
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FCC §2.1055, §22.355 & §24.235 & §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055 (a), § 2.1055 (d), §22.355, §24.235, §27.54

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The leads and RF output cable exited the chamber through an
opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: An external variable DC power supply was connected to the battery
terminals of the equipment under test. The voltage was set from 85% to 115% of the nominal value and was
then decreased until the transmitter light no longer illuminated; i.e., the battery end point. The output
frequency was recorded for each battery voltage.

r-——T=-============- 1

1 1

| Temperature :

! Chamber X

| |

: EUT : Test

! X Equipment
1 1
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Test Equipment List and Details

. L. Serial Calibration Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum Analyzer FSU 26 200256 2019-05-09 2020-05-09
Rohde & Schwarz Signal Analyzer FSI1Q26 831929/005 2019-08-03 2020-08-03
Unknown Coaxial Cable C-SJ00-0010 C0010/03 Each time N/A
E-Microwave Blocking Control EMDCB-00036 | 0E01201048 Each time N/A
E-Microwave Coaxial Attenuators | EMCA10-5RN-6 | OE01203239 Each time N/A
Universal Radio
R&S Communication CMU200 106 891 2018-12-14 2019-12-14
Tester
Wideband Radio
R&S Communication CMW500 147473 2019-08-03 2020-08-03
Tester
ESPEC Constant temperaure ESX-4CA 018 463 2019-03-26 | 2020-03-26
and humidity Tester
UNI-T Multimeter UT39A M130199938 2019-07-24 2020-07-24
Pro instrument DC Power Supply pps3300 3300012 N/A N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 26.5 °C
Relative Humidity: 46 %
ATM Pressure: 101.2kPa
Tester: Chris Mo
Test Date: 2019-11-14

Test Result: Compliance.
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Cellular Band
GMSK, Middle Channel, f. = 836.6 MHz
Temperature Voltage Frequency | Frequency Limit
Error Error
C Vbc Hz ppm ppm
-30 2 0.00239
-20 3 0.00359
-10 -1 -0.00120
0 5 0.00598
10 3.8 6 0.00717
20 -6 -0.00717 2.5
30 -7 -0.00837
40 4 0.00478
50 -2 -0.00239
20 3.6 7 0.00837
20 4.35 -3 -0.00359
EGPRS, Middle Channel, f. = 836.6 MHz
Temperature Voltage Frequency | Frequency Limit
Error Error
T Vbe Hz ppm ppm
-30 6 0.00717
-20 4 0.00478
-10 5 0.00598
0 -6 -0.00717
10 3.8 -2 -0.00239
20 -3 -0.00359 2.5
30 5 0.00598
40 4 0.00478
50 -5 -0.00598
20 3.6 -6 -0.00717
20 4.35 -2 -0.00239
PCS Band
GMSK, Middle Channel, f. = 1880.0 MHz
Temperature Voltage Frg}:ﬁ?cy Fr::(ilrl(e):cy Results
C Ve Hz ppm
-30 -2 -0.00106
-20 3 0.00160
-10 -6 -0.00319
0 5 0.00266
10 3.8 -1 -0.00053
20 -2 -0.00106 Pass
30 -5 -0.00266
40 2 0.00106
50 -3 -0.00160
20 3.6 1 0.00053
20 4.35 -2 -0.00106
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EGPRS, Middle Channel, f, = 1880.0 MHz
Temperature Voltage Fr]ez(}‘l:z;lcy Frg}:ﬁi‘lcy Results
i Ve Hz ppm
-30 -4 -0.00213
-20 -5 -0.00266
-10 2 0.00106
0 7 0.00372
10 3.8 -1 -0.00053
20 -3 -0.00160 Pass
30 4 0.00213
40 6 0.00319
50 -3 -0.00160
20 3.6 -7 -0.00372
20 4.35 -4 -0.00213
WCDMA Band I1: R99
Middle Channel, f. = 1880.0 MHz
Temperature Voltage FrE(:‘l:zl:cy Fr;:(il;(e)ll}cy Result
C Vbc Hz ppm
-30 2 0.00106
-20 3 0.00160
-10 6 0.00319
0 1 0.00053
10 3.8 -3 -0.00160
20 3 0.00160 Pass
30 -5 -0.00266
40 6 0.00319
50 7 0.00372
20 3.6 -5 -0.00266
20 4.35 -4 -0.00213
WCDMA Band V: R99
Middle Channel, f. = 836.6 MHz
Temperature Voltage GBI | LCIC Limit
Error Error
C Vbc Hz ppm ppm
-30 -2 -0.00239
-20 -3 -0.00359
-10 -5 -0.00598
0 4 0.00478
10 3.8 4 0.00478
20 1 0.00120 2.5
30 2 0.00239
40 3 0.00359
50 6 0.00717
20 3.6 5 0.00598
20 4.35 4 0.00478
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LTE Band 2:

QPSK, Channel Bandwidth:10MHz
Middle Channel, f. = 1880 MHz

Temperature Voltage Frg}:ﬁ:}cy Fr::(}‘:s:cy i
ult
T Ve Hz ppm
-30 -26.62 -0.0142
-20 6.27 0.0033
-10 -8.31 -0.0044
0 -6.54 -0.0035
10 3.8 -9.55 -0.0051
20 -7.59 -0.004 Pass
30 -6.30 -0.0034
40 -7.49 -0.004
50 -7.69 -0.0041
20 435 9.28 0.0049
20 3.6 -7.95 -0.0042

16QAM, Channel Bandwidth:10MHz
Middle Channel, f. =1880 MHz

ult
C Ve Hz ppm
-30 12.12 0.0064
-20 8.93 0.0048
-10 7.21 0.0038
0 9.18 0.0049
10 3.8 -8.30 -0.0044
20 -6.93 -0.0037 Pass
30 9.98 0.0053
40 8.57 0.0046
50 -9.64 -0.0051
20 435 7.24 0.0039
20 3.6 7.86 0.0042
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LTE Band 5
QPSK, Channel Bandwidth:10MHz
Middle Channel, f. = 836.5S MHz

Temperature Voltage Frg}:ﬁ:}cy Frg}‘:zi‘lcy Limit
C Ve Hz ppm ppm
-30 -26.89 -0.0321
-20 8.69 0.0104
-10 9.13 0.0109
0 -8.91 -0.0107
10 3.8 -5.14 -0.0061
20 6.39 0.0076 2.5
30 -8.84 -0.0106
40 7.74 0.0093
50 6.61 0.0079
20 435 7.08 0.0085
20 3.6 6.21 0.0074

16QAM, Channel Bandwidth:10MHz
Middle Channel, f. =836.5 MHz

Temperature Voltage Frg}:g‘lcy Fr::(}:z:cy Limit
C Vbc Hz ppm ppm
-30 -24.18 -0.0289
-20 -6.85 -0.0082
-10 7.45 0.0089

0 -7.59 -0.0091

10 3.8 7.20 0.0086
20 6.28 0.0075 2.5
30 -5.28 -0.0063
40 -6.37 -0.0076
50 5.03 0.006
20 435 -5.16 -0.0062
20 3.6 -8.39 -0.01
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LTE Band 4:

QPSK, Channel Bandwidth:10MHz

Temperature Voltage Te(s;/llll_lezs)ult (i/[‘lg;t)
C Ve FL Fu FL Fu
-30 1710.960000 | 1754.160000 1710 1755
-20 1710.960000 | 1754.140000 1710 1755
-10 1710.960000 | 1754.160000 1710 1755
0 1710.940000 | 1754.160000 1710 1755
10 3.8 1710.940000 | 1754.160000 1710 1755
20 1710.960000 | 1754.160000 1710 1755
30 1710.940000 | 1754.140000 1710 1755
40 1710.960000 [ 1754.140000 1710 1755
50 1710.940000 | 1754.140000 1710 1755
20 4.35 1710.960000 | 1754.160000 1710 1755
20 3.6 1710.940000 | 1754.160000 1710 1755
16QAM, Channel Bandwidth:10MHz
Temperature Voltage Te:;;;;;;“ (11\71135
t“C VDC FL FH FL FH
-30 1711.080000 [ 1754.160000 1710 1755
-20 1711.060000 | 1754.140000 1710 1755
-10 1711.080000 | 1754.160000 1710 1755
0 1711.080000 [ 1754.160000 1710 1755
10 3.8 1711.060000 | 1754.160000 1710 1755
20 1711.080000 | 1754.160000 1710 1755
30 1711.060000 | 1754.140000 1710 1755
40 1711.060000 | 1754.140000 1710 1755
50 1711.080000 [ 1754.160000 1710 1755
20 4.35 1711.060000 | 1754.140000 1710 1755
20 3.6 1711.060000 | 1754.160000 1710 1755
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LTE Band 7:
QPSK, Channel Bandwidth:10MHz
Temperature Voltage Te(s;/llll_lezs)ult (Il\‘/l[I:Ith)
(& Vbc FL Fy Fo Fu
-30 2500.920000 | 2569.010000 2500 2570
-20 2500.930000 | 2569.000000 2500 2570
-10 2500.920000 | 2569.010000 2500 2570
0 2500.920000 | 2569.010000 2500 2570
10 3.8 2500.920000 | 2569.020000 2500 2570
20 2500.920000 | 2569.000000 2500 2570
30 2500.930000 | 2569.010000 2500 2570
40 2500.920000 | 2569.000000 2500 2570
50 2500.930000 | 2569.010000 2500 2570
20 4.35 2500.930000 | 2569.010000 2500 2570
20 3.6 2500.920000 | 2569.000000 2500 2570
16QAM, Channel Bandwidth:10MHz
Temperature Voltage Te:;;;;;;“ (11\71135
t,C VDC FL FH FL FH
-30 2501.000000 | 2569.080000 2500 2570
-20 2501.000000 | 2569.090000 2500 2570
-10 2501.010000 | 2669.080000 2500 2570
0 2501.010000 | 2569.080000 2500 2570
10 3.8 2501.010000 | 2569.090000 2500 2570
20 2501.000000 | 2569.080000 2500 2570
30 2501.010000 | 2569.080000 2500 2570
40 2501.000000 | 2569.090000 2500 2570
50 2501.000000 | 2569.080000 2500 2570
20 4.35 2501.010000 | 2569.080000 2500 2570
20 3.6 2501.010000 | 2569.090000 2500 2570

Note: The fundamental emissions stay within the authorized bands of operation based
on the frequency deviation measured is small, the extreme voltage was declared by applicant.

wxxwt END OF REPORT #%%%%
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